L lnstr ctmn Manual

H;&wqﬂlqa I"'*

!

Official Taobao
RAINA AR

N

. /7""7“’(I~

[=]

https://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk




Specification / BB EEIA

BEFORE YOU START

Before building and operating your KIFADVANCE M5 Pro , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.

Make sure you review this entire manual. We cannot accept your KIT-ADVANCE M5 Pro for return or exchange after it has been partially or fully assembled.

HHHIITHHEIIC

KIT-ADVANCE M5 Pro DFAII CTEIRIES Bl id T BRIFEREBUIRRAE E BT U TN TEMRL THY MBEL WA A—IEBTBE DI TV AV EHRL
HREV 2 TCDIERTEFHLBFHRMHEOTTIERL TS, VAV DI CTEHIRD FEV RFFEDLPABTEZTE THBTILEHEN O FELY, BRD—ER,
FWFLTHHEIULTUTBIE LS BHRDORM P IRMEEF I TEELADT. TTELIEEVEY,

CUSTOMER SUPPORT

We have made every effort fo make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEFEADYR—b

BRICB TR BURDBAIE DD ZLTHVETHAEILDBIZICTER D HDHEIEHTBICIRACING T R— b F—LD X —)U jp@3racing.com.hk (BAZEXS
I ICTHEE T EVE R, £ DD T A bhitp://www.3racing.com.hk TIEEFIBER P, v 7y TOERP ATV ar I\ —Y RUZDHOERDEREETE
W RITE T, I B EFRICTIFE L TRV EIT 2L TERRYR WL LET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-ADVANCE M5 Pro . Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

REFEE

BRDMIIL T E TS RIET BR0ICH BIRERAE E BT B> CEEEBICH VT IV BULHEE B FHEIIZEFRICBEVT. WO THBIBTESRLDICHED
HTFEV BEDUREEFEIR T B 2| KIT-ADVANCE M5 Pro BERD 7w 77 L — RV —AERELTHIE LT B=EDESR (BRACINGT v 77 L— RS LSH
D) EHFEVICEVETE BRI T ITAEEVE T, BEEIXEREIC. OIERBENICRNRETHEA TS L 2 TORERGPERETED,
REDRIIRM G EECEBRTHEITBEYET,

Included ltems / B@ICEELETI1TL Specifications / BERZIAR % :
Overall Length/2£& : 373mm MAX
#2000 Silicone Ol #350 Slicone Oil Overall Width/£1g : 187mm
#2000 AV AL #350 YUVAAIL

Overall Height/£&:115mm
Wheel Base/RA—ILRX—X : 259mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fEEs : Approx 1320
EEIRIURBEE /£ 7y ) £ b7y THEE | £TLUAER Oht/#RES : App 9

. . = http://www.3racing.com.hk
English Version / Z&58hR: https://3racing.shop

. sgpe. hitp://www.3racing.com.hk
Japanese Version / E*'“Hﬁ' https://3racing.shop

Contents / B§2

1. Gear Differential Assembly / ¥7F7DBFF - - - - - - oo oo 3
. ~ D .
Tool Required / WHERY—IV: 2. Center Gear Adaptor & Solid Axle Assembly / 28— £ 7747 8— &y NPIRILOBIF - - - 4

3. Front And Rear Suspension Arm Assembly / 702+ & U7 HR7—LOESFIF --- 5-8

1.5mm Hex Wrench

1.5mm AfBLYF 4. Front And Rear Bulkhead Installation / 70>/ F & UZ/NILIAY FORYHF - ------- 9
2.0mm Hex Wrench . .
2.0mm AfLYF 5.Front And Rear Drive System Assembly / 70> b & U7 FSA4 TV AFLOMF ---- 10
2.5mm Ball Driver Hex Wrench
2.5mm AfR—IV K51 15— 6. Drivetrain Installation / BREI R T LB FF - --------------mome oo 11
4.0mm Phillips Screwdriver
4.0mm F5Z RS54/~ 7.Front And Rear Shock Tower Assembly / 70>k & U723y 727 — OB -- 12 - 13
5.5mm Nut Driver
5.5mm FYRESAN 8.Front And Rear Stabilizer Assembly /70 b & Y7 RZES A —DEfHF ---- 14 - 15
9. Front And Rear Knuckle Assembly / 700>k & U7+ v ZIVOBfHT --------- 16 -17
10. Oil Damper Assembly / A IVEVIN—DBRfFF - - - - - oo - 18-19
11. RC Unit Installation / RCA =Y FDERYfFF ----------------------—-- 20 - 22
PLIERS WIRE CUTTER
TS5 — T —HyR— 12. Front And Rear Body Post Assembly / 70>t & U7HRTA— KA FDEHS --- 23 - 24
13. Parts Include / B RITEHB/IN—YBAGT1 &2 ---------------oooo oo 25
e N 13. Parts Include / 1T 855/~ BAG 283 -~~~ _____ 2
HOBBY KNIFE SCISSORS 13. Parts Include / B RICZ8HB/N—Y BAG3 &4 ~ - - - - - oo oo oo 27
Hvr— [$&FH
13. Parts Include / B GRITEHB/IN—Y/BAG5 &6 - - - - - - - - oo 28
; - 7 13.Parts Include / B GICEHB/IN—Y BAG7 &8 - - - - - - - oo 29
BODY REAMER TWEEZERS .
RFr—1)—<— ety 13. Parts Include / B RITEHB/N—Y/ BAG8 &9 ---------------oooo oo 30
14.Setup Sheet/ ¥y b7y TY—b - oo 31-33
CA GLUE THREAD LOCK ) —— 5 I
CA CAS I — TI- 2T 1S 15. Spare Parts & Optional Parts / AX7/N—" & AT aFIvix—Y 34 -37
16. Gear Ratio Chart / ¥ 7LFF¥wb ------commme o 38

-2.



u ’ Watching the Gear Differential Assemble click here ‘

1. Gear Differential Assembly / ¥7757 7 DRI F

M2 x 9.8mm Pin (2)
BE=== \12x9.8mm £ (2)
M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay RV 1
P5 O-Ring (2)
P50 %5 (2)

10T Bevel Gear 0.8 Pitch (4)
10TANILF708E Y F (4)

18T Bevel Gear 0.8 Pitch (2)
18TANILFT708E Y F (2)

M3.6 x 9.5 x0.2mm
Spacer (4)
AN—1—(4)

M5.1x15.4x0.3mm
Spacer (2)
AN—H—(2)

#2000 Silicone Oil #2000

#2000 ) aAVF AL 0“

3.5mm Cross Pin (1)
3.5mmZARE> (1)
N

{77 ) M10x 15 x 4mm Bearing (2)
M10x 15 x4mm "7 U % (2)

Differential Outer Joint (2)
FITOR—=I314F(Q2)

Gear Differential Gasket (1)
F7PTFI7HRTY (1)
38T Gear Differential Cover (1)
3TF777HIN—(1)

OF

Gear Differential Housing (1)
FTTFINTIIVG()

Ve

Step 1

e

Step 2

P 7 Differential Outer Joint
FITIR—=I3(4V

GREEN SLIME
(Not Included)
GU=VR5A L\
(HaliEEEn
THEYELEA. )

Differential Outer Joint ,
FITIE—=YaAvb

e

Gear Differential Housing

—(4) EFFINGIIVY
Ve
Ve

M5.1x15.4x0.3mm P CREEN SUIME

Spacer 387 Gear Differential Cover Gotinduded)

ARN—H— BT RFFTHN— P vt cat

P5 O-Ring Ve THEVERA. )
P50U>Y 7
/
M2 x 9.8mm Pin 7
° Ve
M2 x 9.8mm E'~ P M5.1x 15.4 x 0.3mm
P Spacer
p AR—tf—
. P5 O-Ring
g
18T Bevel Gear 0.8 Pitch 7 18T Bevel Gear PsoU>Y
T8TRNILF7708E Y F ~ 0.8 Pitch #2000 Silicone Oil
18TARNIVFT #2000 Y AVA A IV
08y F

M2 x 9.8mm
Pin
v

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

1TANIVF T ZB ) I F LI, AROE S IT18TAN/LF T
EREBZEFEVVAVFAIVETINT IV TDRIEANTLEED,

M3.5x9.5x0.2mm

Spacer
AR—H—

10T Bevel Gear 0.8 Pitch »

10TANILFT0.8E Y F
After installing the 10T Bevel Gears, fill

Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANIVFT ZBY $1F & LI,
EROLSIC/OREVERHEZFEL IV E
FINTIVITDRIIANTLIEEL,
ANIVFTDORICAFNRBEDMY 578

KT I8—Yaq4> B2 Y EBLTLIEEN,

10T Bevel Gear 0.8 Pitch
10TANILF 708y F

3.5mm Cross Pin
3.5mm o OREY

#2000 Silicone Oil
#2000 Y3V F AV

M3.5x9.5x0.2mm
Spacer
ANR—H—

M3 x 8mm
Flat Head Screw
oY Ay R Y 1—

thyy

' |
|
|
|
|
|

|
|
|
Gear Differential Gasket I
*77F7HRTy b |
|
|
|
|
|
|
|
|
|
|

-3-

M10x 15 x 4mm
Bearing
TIUY

M10x 15 x4mm

Bearing

7Y T
Assembled View
4037 [




u ’ Watching the Solid Axle Assembly click here ‘

u ’ Watching the Center Gear Adaptor click here ‘

2. Center Gear Adaptor & Solid Axle Assembly / €2 —F77 47 2—& Vv TR IVORSIF

| BAG 1
s

M3 x 6mm Button Head Screw (5)
M3 x6mm REZ Ay FX%Z 1) 12— (5)

38T Pulley
38T /—1—

M10 x 15 x 4mm Bearing (2)
M10x 15 x4mm X7 1) > 5 (2)

—s

Front Spool Outer Joint (2)
YDy RTIRANWTI2—=3a4>+(2)

M3 x 6mm

RaUANYy FRY

Bearing Holder-C (1) /D (1)
N7V TRIVE—-C(1)/D(1)

Solid Axle / YUy F7VRIb

Button Head Screw

i \e

Bearing Holder - C
N7V TRIVE—-C

M10 x 15 x 4mm Bearing
M10x 15x4mm A7) > 5

Front Solid Axle
zav kv Uy K79 RV

Solid Axle Outer Joint
YUY rTYRVTIE2—TaA47 b

M3 x 6mm
Button Head Screw
REUANY FRI)1—

1)1—

o

Front Spool Outer Joint
Y)Y bTIRVTI2—=T 34> b

M3 x 6mm Button Head Screw
M3x6mm RZ Ay FXT1) 21—

Front Solid Axle (1)
Oy rv Dy F72RIV(1)

38T Pulley (1)

38T 7—1U—(1) M2 x 5mm

AN=FTT7ET2—(1)

Spur Gear Adaptor /11\41‘77'7‘79
Aluminium Gear Adaptor A
FIVEIXTTETH—A

Flat Head Screw
7Y Ay FRYYa1—

M5 x 8 x 3mm
Bearing
7Y G
/ 20T Pulley
20T /—VU—
20mm Pulley Spacer
20mm F—1 —ZAR—H—
48 Pitch Spur Gear 78T i
& Gear Adaptor (1) M2 x 7mm Assembled View

M10 x 15 x 4mm Bearing
M10x15x4mm 7 ) >4 Assembled VieW
Bearing Holder - D —
N7 UV GRIVE—-D ?.‘.EAL
M2 x 7mm

Flat Head Screw
TZv Ay FRYY 21—

%

20mm Pulley Spacer
20mm 7—1) —ZAR—H—

78T Pulley
78T RIN—F7

Aluminium Gear Adaptor B g/‘;:(ig; 3mm
TIWEFTT7HLTZ2—8B e
20T Pulley
20T 7= —

Flat Head Screw
75y by FRZY1—

AN

-4 -




u ’ Watching the Front And Rear Suspension Arm Assembly click here ‘

3. Front And Rear Suspension Arm Assembly / 70 F & U7 X7 — LOMfFF

@ Front Suspension Arm / 7Ok -HR7—L M3 x 8mm
Set Screw
Left / & ty bR 1—
M1.6 x 5mm %/
“ Cap Head Screw
W, W N 1 —_—
M1.6 x 5mm Cap Head Screw (4) FryInvERTY 2
M1.6x5mm F v TNy RAT 1) 12— (4)
m M3 x6x Tmm
Spacer
5.8
M3 x 8mm Set Screw (8) Ball Stud H=dmm AN—Y—

M3x8mm -ty X7 1) 1—(8) R—IVZ %y K R4mm
Ol o

M3 x 6 x Tmm Spacer (2) L
M3 x6 x Tmm AR—4— (2) ’\
M3 x38.5mm
Pirl
OI M3 x 8mm e
Set Screw
M3 x 6 x 2mm Spacer (2) £y bR Ya2—

M3 x6x2mm AXN—H—(2)

Ol

M3 x 6 x 3mm Spacer (2)
M3 x6 x3mm AN—H—(2)

m

4.8mm Ball Stud L=6 (2)
4.8mm R—JVAZ Y F L=6(2)

2.0mm .
m Note : PI t steps for Right Sid bl Assembled View
ore . Pledse repeart steps 1or ki |Iae assem . -

[Lz% BlJﬁnoJ%ﬁfcixT/79&%@8?<n+m i ] #H3I ™

5.8mm Ball Stud H=4mm (4)

5.8mm AR—JVAZ v K R4mm (4)

Front Suspension Arm
787 MRT—L

Anti-Roll Bar Holder
AZESAY—RIVFE—

Rear Suspension Arm / U7 -3 R7—L

M3 x 8mm
I Set Screw
o Left / 0 Yy bR a1—

M3x6x2 ] =
Spa)c(erx m © .
Anti-Roll Bar Holder (2) AN '
4.8,
RRES PRIV — (2) Ball Stud L6 2.0mm
P R—IVZX B K L=6
.
M3 x 38.5mm Pin (2) M3 X 6 x 3mm
M3 x38.5mm E> (2) Spaecer+7L
§ ] AN
M3 x 42mm
M3 x 42mm Pin (2) Pin
M3x42mm E> (2) [

1® -

Front Suspension Arm (2)
70V MFRT7—L(2

M3 x 8mm
Rear Suspension Arm Set Screw
UT7H AT — L Y bRTY) 21—
5.8mm

Ball Stud H=4mm
R—IVAZ Y F &k4mm

=

Assembled View
Rear Suspension Arm (2) [No’re Please repeat steps for Right Side assembly. ]

TR BIABOMILIER Ty THEEVIRLTLEEL,
DFHRT—L (2) -

3N

-5.



3. Front And Rear Suspension Arm Assembly / 70/ b & V7% 27— LOB{FF

 BAG 2]
P

M3 x 6mm Flat Head Screw (9)
M3x6mm 75w Ay KX 1) 12— (9)

Suspension Mount Nut Offset Omm (4)
YRRV My A 7€y F Omm (4)

O

Separate Suspension Mount FR/RF (4)
wINL—=FHRAITV (4)

44mm Suspension Mount FF +0 (1)
44mm YR FFFO(1)

Standard Hard Main Chassis (1)
AL v—(1)

B

/70

Suspension Mount
Nut Offset Omm
YAV b+ b

>r7t‘ym?

M3 x 6mm

-

41

s

"

Suspension Mount

Nut Offset Omm

BRIV My
F74y b O0mm

=

Flat Head Screw
7Y ANy FRYY1—

44mm Suspension Mount FF +0
44mm YA FFO

r

B

Suspension Mount FR-RF
TNL—FYRI TV E

M3 x 6mm
Flat Head Screw
Iy by FRTY) 21—

Suspension Mount Nut Offset Omm
YAV by bA 7€y FOmm

-

Suspension Mount Nut Offset Omm
BRIV bFy bAT7€Y FOmm

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE I HRAT—LOBFIBIRELE LS. LTO#EE
AL—RXT BT ENLETT,

Assembled View
4037 [

-6 -




2. Front And Rear Suspension Arm Assembly / 70k & UT"U'Z/ —L\(DEH'JH‘

 BAG 2]
-

M3 x 6mm Flat Head Screw (1)
M3x6mm 75w Ay FRI1) 21— (1)

Suspension Mount Nut Offset Omm (2)
YAV MYy bFT7€Y F0mm (2)

.
bt R

Suspension Mount Nut Offset 0.35mm (2)
YAV Py bFTEY b 0.35mm (2)

Suspension Mount Nut Offset 0.70mm (2)
YAIV Y MFy bFTEY F0.70mm (2)

Suspension Mount Nut Offset 1.05mm (2)
YAV Py ATy b 1.05mm (2)

Lower 0.5mm Suspension Mount
Nut Offset Omm (2)

BRIV MYy b ETEY B
Omm - 0770.5mm (2)

Lower 0.5mm Suspension Mount
Nut Offset 0.35mm-A (1) /B (1)
YAV b FYy b FTEY B
0.35mmA(1)/B(1)-B770.5m

Lower 0.5mm Suspension Mount
Nut Offset 0.70mm-A (1) /B (1)
YA MY b EFTEY B
0.70mm A (1)/B(1)-B770.5m

Lower 0.5mm Suspension Mount
Nut Offset 1.05mm - A (1) /B (1)
YAV by b ETEY b
1.05mm A (1)/B(1)- @770.5mm

43.2mm Rear Suspension Mount RR (1)
432mm Y73 AI U+ RR(1)

BYRIIV NS b
F7Ev b 0mm7

Suspension Mount
Nut Offset 0.70mm
YRRV bFy b
Z 7+ + 0.70mm

Suspension Mount
Nut Offset Omm

Suspension Mount Nut Offset Omm
YA bFy bAT7EY b Omm

Suspension Mount Nut Offset 0.70mm
YAIIV Py A T8y b 0.70mm
Note: After the Suspension Arm are assembled, they should be

able to move up and down freely.
THEE I YRT-LORFIDBERLE LS. ETOEE%E
AL—RFBZEDHVETT,

43 2mm Rear Suspension Mount RR
43 2mm Y7 H I b+ RR

Flat Head Screw
7Y Ay FRIYa1—

RF RR

(More Roll)

Hinge 0.5 mm Downward

Hinge 0.5 mm Upward
(Less Roll)

(More Roll)

Hinge 0.5 mm Downward

Hinge 0.5 mm Upward
(Less Roll)




2. Front And Rear Suspension Arm Assembly / 70> F & U7 A7 — LOMfFF

FRONT THREAD WIDE AND HINGPIN IN /OUT SETTING TEMPLATE

Front Suspension Mount Wide Thread

FF

.

42.9mm

43.6mm

47.1mm

+15°

+1°

-15°

Front HingPin Angle

o

-1.5

o

-1.0

.
o

-0.5

o

0

.
o

+0.5

+1.0

+1.5

REAR THREAD WIDE AND HINGPIN IN / OUT SETTING TEMPLATE

RR

C=

Rear Suspension Mount Wide Thread

o' o

.

.

A\ )

41.6mm

42.3mm

43mm

43.7mm

44 Amm

45 1Tmm

45.8mm

+15°

+1

+0.5°

05 °

)

-1.5

Rear Toe Angle

+0.5

+2.0

+2.5

+3.0




u ’ Watching the Front And Rear Bulkhead Installation click here ‘

4. Front And Rear Bulkhead Installation / 783>/ F & U771\ 1L Ay FORTLF

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm < L (2)

M4 x 5.6 x 1.1mm Brass Spacer (2)
M4 x5.6x1.1mm 75 A AX—1—

M3 x 6 x 2.5mm Bearing (2)
M3 x6x25mmAR7 )5 (2)

M4 x 7 x 2.5mm Bearing (4)
M4 x7x2.5mm X757 (4)

O

O

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mm Fv b (2)

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX F (2)

P

M3 x 15mm Flat Head Screw (2)
M3x15mm 75w fAY FRAY ) 21—

4.8mm Ball Stud L=6 (1)
4.8mm R—JVAZ Y F L=6(1)

)

4.8mm Ball Stud L=9 (2)
4.8mm R—/VAZw FL=9(2)

Of

4mm Steering Flat Head Washer (2)
AMmM RATTIVTITv I v—(2)

Steering Arm-L (1) /R (1)
AFT7ITT7—L-L(1)/R(1)

Steering Link (1)
AFT7ITI>T (1)

V) AVVANLE

\

Bulkhead A (1)
INIZ LA X

Bulkhead B (1)
NI~y KB(1)

Motor Mount - Rear
V7E—2—IIVFA

M3 x 6mm
Flat Screw
72v bRV a—

2

M3 x 6mm
Flat Screw
77y bR Ya1—

Motor Mount - Main
U7E—2—TJVFB

4.8mm
BaII Stud L=9
—JIVAZ Y K L=9

Steering Arm - R
ATF7IVVGT7—L-R

M3 x5x0.2mm
Shim
PN

M3 x6x2.5mm
Bearing
7YV G

r

4.8mm Ball Stud L=6
4.8mm R—JVRZ v F L=6

o

Nut
Fv b

Assembled View
#A37 [

Note : After steering system is assembled, it should be
able to turn freely.
THEEB I ATTIVV IV RATLOBAD R LE LIS,
HEERL—RT BT ENBETT .

Steering Arm - L
AFTIVITT—

4mm Steering

Flat Head Washer
Amm A777 )V

Ty e—

Steering Link
RTTIVTIY

Lock Thead

(Not In(ludedi
(R ldx@iﬂ
THEYELA. )

M6 x5 x 2.8mm

M4x5.6x1.1mm Z’—e

Spacer
AR—H—

M6.1x 7.5mm )1 f

Post
KR+

Bulkhead A
NI~y FA

( )

-

M3 x 6mm
Flat Head Screw (8)
AR XA W 7 e

AL

Motor Mount - Rear (1)
—42—= 7V A1)

(8)

Motor Mount - Main (1)
D7E—2—<7FB(1)

M3 x 6mm
Flat Head Screw
7Y ANy FRY ) 21—

M3 x 6mm
Flat Head Screw
Iy ANy FRZY 21—

> 4

a8
Ry

M3 x 15mm
Flat Head Screw
TIY ANy FRT Y 1—

Li-L

M4 x7x2.5mm
Bearing
7Y

M4 x7x2.5mm

87 Bearing
E; K70y

Bulkhead B
NIV A~y KB

-9-




u ’ Watching the Front And Rear Drive System Assembly click here ‘

5. Front And Rear Drive System Assembly / 70k & U7 RS54 7 AT LOMHF

~N

-

Note : Before assembly please put
Midship Belt 354 between
Bulkhead A & B to facilitate

vvvYY later drivetrain installation.
TEHE : 7AaY FNLIAY RiEX Rav
. . AV v I—ICRYRIFS
Midship Belt 279 (1) N |~/*/ PAVAN
Ty RYYy TN R 279(1) SSAEMUTTEEL
\_ J
AAAA A . Midship Belt 354
Twist Bar 20mm Ty Yy NIV b 354
WA X FJX\—20mm
Midship Belt 354 (1)

Ty Ry TNk 354(1)

Bulkhead B
NIV ANy

M5 x 7 x 0.2mm Shim (2)
M5 x7x0.2mm ¥ Ls (2)

M2.6 x 8mm
Button Head Screw
REUANYy FR7) 21—

M5 x 7 x 0.5mm Brass Spacer (2)
M5 x7 x0.5mm 75 AZAR—4— (2)

it

M2.6 x 8mm Button Head Screw (4)
M2.6x8mm RZ Ay KXY 1) 1—(4)

-

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w kAY RXZ 1) 12— (8)

e

M3 x 8mm Flat Head Screw (1)
M3x8mm 75w Ay RFXZ 12— (1)

—a

Twist Bar 20mm (2)

M2.6 x 8mm
Button Head Screw
REIAY FRAIYa1—

M3 x 6mm

M5 x7 x0.2mm

WA Z FA—20mm (2) s s
M5 x 23.8mm Center Shaft (1) Bross oo
M5x23.8mmE>Z—+ 7 k(1) TSRAR—H—
.

M3 x 8mm
Flat Head Screw
75y Ay FRIY 21—

Bulkhead A (1)
NI~y KA1

Bulkhead B (1)
NI~y EB(1)

M2.6 x 8mm
Button Head Screw

Twist Bar 20mm
VAR ;N—20mm

ANy RRT 12—

-

-

M2.6 x 83mm
Button Head Screw
REUANY FRTV) 21—

Bulkhead

[ IVAVIZ7ZaN8

Flat Head Screw
7Y by FRTY) 21—

Midship Belt 279
Ty FYyINIL L 279

J M5x7x02mm
Shim
PN

M5 x 7 x 0.5mm
Brass Spacer

M5 x 23.8mm
Center Shaft
2= v Tk

Note : After steering system is assembled, it should be
able to turn freely.
THE I BHVATLOBMIDERLE LIS,
NIV FDEGZEERAL—RT BT EDNBETT.




6. Drivetrain Installation / EREN X L OE{FF

M1.6 x 3.5mm Cap Head Screw (4)
M1.6x3.5mmF vy TNy FXT 11— (4)

Bearing Holder- C (1) /D (1)
N7 UG RIVAE—-C(1)/D(1)

Front / 7Ok

M1.6 x 3.5mm
Cap Head Screw

FrvINnYy FRIYa1—

-

.

i M1.6x3.5mm
Cap Head Screw
FrvIAny FRIa1—

M1.6 x 3.5mm
Cap Head Screw

Fry TNy FRI 11—

Bearing Holder - C
N7V IRIVFE—-C

M1.6 x 3.5mm
Cap Head Screw
FryvIAy FRI)a1—

J
t

Bearing Holder - D
N7V GRIVE—-D

Default Belt Tension Setting
BRENIVET VY a VBRE

(Note Position)
(IEER) U7




u ’ Watching the Front And Rear Shock Tower Assembly click here ‘

7. Front And Rear Shock Tower Assembly / 70k & Y73y 927 —0OEFF

Front (m ) 4.8mm B{all StudL=4
BAG 4 / 7o~k 4.8mm R—JVX% v F L=4

h M3 x 6 x Tmm Spacer
M3 x 6x Tmm AN—H—

NI~y FAIN—B M3 x6x Tmm AR—H—
M3 x 10mm Button Head Screw (2) Upper Lin

e

M3 x 8mm Flat Head Screw (12)
M3x8mm 75w Ay FXI1) 21— (12)

O >
4.8mm Ball Stud L=4 (4)
48mm R—JVA &y K L=4(4) 5.8mm Ball Stud

m 58mm R—JLRAZ Y F

5.8mm Ball Stud H=4mm (4)
58mm K—)VAZ v K K4mm (4)

Ol

Button Head Screw
/‘/TJ’W‘//\W [ 37 U>

Front Shock Tower
A bvavorI—

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay KXT1) 12— (2)
M Bulkhead Cover B M3 x 6 x Tmm Spacer
o . inkage Mount
M3 x10mm RKZ ANy KX 1) 12— (2) M3 x 6mm FyN—) =9k

M3 x 6 x Tmm Spacer (12) .
M3 x6 x Tmm ZX—H— (12) Assembled View

M3 x 8mm
Flat Head Screw
77V Ay FRYYa1—

Note : Please repeat steps for Right Side assembly.
SEAERIAAOIMIIE AT Y TEEIRLTLIEEL,

M3 x6 x3mm ANX—H—(2)
M3 x 6 x Tmm Spacer
M3 x 6 x Tmm AR—H—

Upper Linkage Mount (4) Bulkhead Cover A M3x6x1mm S
N w K O pacer
TYIN=)2r—II 77 (4 Ig Ny BRI A M3 x6x Tmm ANR—4—

.‘.

Bulkhead Cover A (2)
NI~y RAN—A

M3 X6Xx 3mm
Spacer
X'\ *7‘—

Bulkhead Cover B (2)
INIVI ANy RHIN—B(2)

v IN—1)
M3 x 10mm

5.8mm Ball Stud
5.8mm R—bRAZ Y F

Front Shock Tower (1)
Oy bkravoz27—(1)

/O

Rear Shock Tower (1) M3 x 8mm Flat Head Screw

M3 x 8mm Flat Head Screw =
o: M3x8mm 75y kAy FXT 11— %\E_‘L
15 4.8mm Ball Stud L=4
M3 x 6 x 3mm Spacer (2) Rear / U7 ABmm AR5 [ Lod \;

Upper Linkage Mount
TYN=UVr—IIo7F
Button Head Screw
REIANY FRI ) 21— Flat Head Screw
) ISy bAy KXo 11—

Rear Shock Tower
V72avor7—

Assembled View
V7avo27—(11) M3x8mm 75w bAw KRZ Y 1— ,%H..TL

M3 x 8mm

Note : Please repeat steps for Right Side assembly.
TERBIABOMIIERT Y TEIEVIRLTLIEE L,

-12-



7. Front And Rear Shock Tower Assembly / 70/ & Y7392 7 -0+

s

M3 x 6mm Button Head Screw (16)
M3 x6mm RZ Ay RXJ1) 12— (16)

M3 x 6mm
Button Head Screw
REUAY FR7 11—

Upper Deck (1)
7yNnN—7vE(1)

M3 x 6mm
Button Head Screw
REIANY FRTY) 21—

Upper Deck
TYN—TvF

Assembled View
A= Iy




u ’ Watching the Front And Rear Stabilizer Assembly click here ‘

8. Front And Rear Stabilizer Assembly /702 F & U7 A2 ES 41— D+

Front / 7Ok

M3 x 3mm Set Screw (4)
M3x3mmEy FXTUa1—(4)

O

4.8mm Ball Stud L=6 (2)
4.8mm R—JLAZ v K L=6(2)

4.75mm Stabilizer Ball (2)
475mm A2 ES A F—FR—)b (2)

Stabilizer Locker (2)
RZESAHF—OvhH—(2)

M4 x 7 x 2.5mm Bearing (2)
M4x7x2.5mm A7 > 5 (2)

1.2mm Stabilizer
1.2mm A2 ES 14—

Assembled View

#H5I
M3 x3mm
4.8mm x 16mm Ball Cap (2) §Ce‘tysir;w7 D

4.8mmx 16mm R—)bF+ v 7 (2)

1.2mm Stabilizer (1)
1.2mm A2 EZ A H—(1)

M3 x 3mm
Set Screw
Yy bRYJa—

4.8mm x 16mm
Ball Cap
R=bFvv 7

M4 x7x25mm

Bearing

TIG
Stabili;fr Locker 4.75mm
ARESAY—Oyh— Stabilizer Ball

d Note: After the stabilizer is assembled, it should be able

RZEZAH—FR—Ib

4.8mm Ball Stud L=6 %=
48mm K—ILZ R v K L=6 H

- gt
ol O

Note: M3 x 3mm Set screw does not need to
be tighten,just need to slightly touching
the stabilizer.

THEE I M3x3mmty PRI 1—RBAZESA

HP—zB<AY I LEVWTLEEN., £y

FROY1—@FREZESA - B LT
25, #A—7—T7.

to move freely.
TER I ATET AT -—DBAFHRELELES. Y RT
—LETOHEERAL—XT BT EHNLETT .

-14 -




8. Front And Rear Stabilizer Assembly /70 F & U7 ZRZ2ES 1 HF— D3

M3 x 3mm Set Screw (4)
M3x3mmEy FXT1)1—(4)

M3 x 10mm Set Screw (2)
M3x10mm Y FX7 1) 21— (2)

,‘_]
4.75mm Stabilizer Ball (2)
475mm A2 ES A HF—K—)L (2)

Stabilizer Locker (2)
RARRESAHF—Ovh—(2)

M4 x 7 x 2.5mm Bearing (2)
M4 x7x2.5mm A7 1) 5 (2)

L o)

4.8mm x 7mm Ball Cap (2)
4.8mmx7mm R—JbF v v 7 (2)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm K—)LF v v 7 (2)

1.2mm Stabilizer (1)
1.2mm A ZES 15— (1)

1.2mm Stabilizer
1.2mm A2 ES 1 H—

M3 x 3mm

Set Screw

Yy bRV 21—

‘ 4.8mm x 16mm
Ball Cap

M4 x7x2.5mm s N
Bearing R=IbFry T
R7I5

Omm

Assembled View

#H3r
M3 x 3mm
Set Screw
ty bXTYa1—

Stabilizer Locker
AZESAY—0yvh—

Zr'ho
4.75mm

Stabilizer Ball
ABZESAHY—R—)L

» M3 x 1T0mm
Set Screw

ty bRV VJa1—

4.8mm x 7mm
Ball Cap
R=bFvrv 7

7mm

3mm

00 et
Ll e

Note: M3 x 3mm Set screw does not need to

the stabilizer.

ofeb. #—7—T7.

be tighten,just need to slightly touching

THE M3x3mmty PRV U1 —FRZETA
HF—&@<Ov o LEVWTLREL,
FRI)1—ERZESAH—LB LR

v

Note: After the stabilizer is assembled, it should be able
to move freely.

TER I ATETFAT—DBRAFHARHELE LS. Y AT

—LETOHEERL—RXT BT EHNBETY,




u ’ Watching the Front And Rear Knuckle Assembly click here ‘

9. Front And Rear Knuckle Assembly / 700k & U721V ORfTIT

) M3 x 3mm Set Screw (2)
M3x3mmLEy FX71 21— (2)

M5.7 x 4.2mm Flanged Tube (4)
M5.7x4.2mm 75 F1—7 (4)

M5 x 10 x 3mm Bearing (2)
M5 x10x3mm N7 U5 (2)

M5 x 10 x 4mm Bearing (2)
M5x 10 x 4mm N7 1) > 5 (2)

M3 x 8mm Button Head Screw (4)
M3 x8mm RZ YAy KXY 1)1
4.8mm Ball Stud L=5 (2)
—— 4.8mm R—JLAZ v K L=5(2)
"\)]' v 4-8mm Ball Stud L=6 (2)
S 48mm R—JVA R K L=6(2)
e —
M3 x 16mm Pin (2)
M3 x16mm E> (2)

ORIty
18mm Turnbuckle (2)
18mm Z—>/\v 71U (2)

21mm Turnbuckle (2)
21Imm 2= Ny 7)1 (2)

0

4mm Universal Shaft Cushion (2)
Amm ANV vy T Iv 3> (2)

4.8mm x 12mm Ball End (6)
4.8mm x 12mm ;R—)V T F (6)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JbF v v 7 (2)

Knuckle Arm (2)
Ty IIVT—L4(2)

C-Hub-L(1)/R (1)
C-Hub Zf1 (1)/A18] (1)

SSK Driveshaft (2)

FA4FTIv I vT ()

Front Knuckle / 7a>k-F+vyoib
Left / =4l

0il (Not Included)

4mm Universal
Shaft Cushion
4mm 1 Z/\—
Wov7hovray

g\ 4.8mm Ball Stud L=5

4.8mm R—JVRZw F L=5

M3 x 8mm
Button Head Screw

REUANY FRIY) 21—

(4)

C-Hub-L
C-Hub %)

M3 x 8mm
Button Head Screw
REIANY FRI)1—

AV (Ralcidd
FhTHYEEA. )

Knuckle Arm
Ty oIT—L

M5.7 x 4.2mm
Flanged Tube
750V Fa1-7

M5.7 x 4.2mm
Flanged Tube
750V F1-7

Note : Please repeat steps for Right Side assembly. ]

[ AR BIABOHEIIERT Y TER)RLTIIEEW,

21mm Turnbuckle
21mm Z2—>IN\w )b

4.8mm x 16mm
Ball Cap
R=IbF+vv 7

Ball End
18mm Turnbuckle
18mm 2—> I\ 7))L

4.8mmx 12mm

Ball End Ball End
R—=IVTVF K=V F
* X 2
6.0mm
Assembled View
4R 37 [

Pin
(<%

M3x3mm/l

Set Screw
ty bR U2—

F—IVIV K

4.8mmx 12mm

M3 x 16mm

4.8mm x 12mm

SSK Driveshaft
BALFZIv v Tk

4.8mm
Ball Stud L=6
R—IVAZ Y F L=6

M5 x 10 x 4mm
Bearing

7Y G

M5 x 10 x 3mm
Bearing

7Y G

Assembled View
#0537 [

Note: After the knuckles are assembled, they should be able
to move freely.

THEHE  BHIHAERLELES. $1EEXL—XTSHT
EDBETY,
q-P- X 2
7.35mm
Assembled View
4037 [

Note: After installing, it should be able
to move up and down freely.
TEE  AFAERLE LS.
ETDBHEERAL—XT B
TEDBETY,

TERBIABOMEIIERT Y TERRYRLTIEEW,

[No’re : Please repeat steps for Right Side assembly. ]

-16 -



9. Front And Rear Knuckle Assembly / 70/ F & U777 1VOEFF

M3 x 3mm Set Screw (2)
M3x3mmEy FX71) 21— (2)

DEE
4.8mm Ball Stud L=4 (2)
4.8mm R—JVRAZ v K L=4(2)
prem— ‘

M3 x 19.5mm Pin (2)
M3 x19.5mm E> (2)

18mm Turnbuckle (2)
18mm Z—>2/1\v )b (2

ol

M5 x 10 x 4mm Bearing (4)
M5 x 10 x4mm X771 > 45 (4)

0

4mm Universal Shaft Cushion (2)
Amm AZN=HII vy T v a v (2)

4.8mm x 12mm Ball End (2)
4.8mmx 12mm R—JVIT > F (2)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JLF v v 7 (2)

m

Universal Shaft - 34mm (2)
A=N—=HIb v 7k -34mm (2)

Rear Upright (2)
U779 774k (Q2)

Rear Knuckle / V7Fv71V
Left / &Ml

4.8mm
Ball Stud L=4
R—IVRZ v K L=4

M5 x 10 x 4mm
Bearing
V27

M5 x 10 x 4mm Rear Upright
Bearing Y77y 754+
7V T

18mm Turnbuckle
18mm ’»? YIN\v b

0il (Not Included)
FAIV (REIEE
FhTBYERA. )

Universal Shaft - 34mm
IZN—=HIb¥ v 7 b -34mm

4mm Universal
Shaft Cushion
4mm 1 =/\—H)b

Assembled View
ZH5T [

DA A A DY

[

Note : Please repeat steps for Right Side cssembly.
AR BAAOILIER Ty TERENIRLTLIEEL

)

4.8mm x 16mm 4.8mm x 12mm
Ball Cap Ball End

R=IbF vy R—IVIVF

Note : Please repeat steps for Right Side assembly.
THEEBIAAOMILIERT Y TEIEVIRLTLIIEE L,

Note: After installing, it should be able
to move up and down freely.
TiER D ERLE LS,
ETDHEEZAL—XT B
TEDBETY,

M3 x 19.5mm
Pin
(6%

x2

6.0mm
Assembled View
4037 [

M3 x 3mm
Set Screw
ty bRV 21—

Assembled View
#0137 [

-17 -




u ’ Watching the Oil Damper Assembly click here ‘

10. Oil Damper Assembly / 1 IVZ 2 I\—DE {3+

2.5 x6 x0.4mm E-Ring (8)
25x6x0.4mmE! %5 (8)

M2.8 x 1.9mm O-Ring (4)
M2.8x1.9mmOQOl %5 (4)

e "\ |1 O-Ring Cover (4)
\) OV THIN—(4)

Shock Piston (4 Holes) (4)
a3y IERMV(ER—I) (4)

M12.5 x 1.5mm O-Ring (4)
M12.5x1.5mmOY > % (4)

Bottom Cap (4)
RhLFv v (4)
Upper Cover (4)
7Yy IN—HIN— (4)
Adjustable Ring (4)
AHLE) VT (4)

#350 Sliicone Oil
#3500V F A1V

ol

Big Bore Damper Foam (4)
EvIRTEVIN—T+— 1 (4)

Shock Silicon Cap (4)
Yaysy)aAvEvy T (4)

M3 x 23mm Shock Shaft (4)
M3x23mm<av o+ 7+ (4)

_ )

5.8mm x 10.2mm Ball Cap (4)
5.8mmx10.2mm R—)bF v v 7 (4

OD

Shock Top Plastic Cap (4)
vavy by 7TF vy T (4)

Qil Shock Body (4)
FAIVY a3 v IRT 12— (4)

Shock Piston (4 Holes)
YavIER YA KR—I)

25x6x0.4mm
E-Ring

~ A M3 x 23mm
e Shock Shaft

YavyvvIh

2.5x6x0.4mm
E-Ring
EVVY

4

Oil Shock Body
FAIWYa v IRT 14—

GREEN SLIME

(Not Included)

GV—YRF
l!!nntdig'gﬂ'(bUiﬁlv )

0O-Ring Cover
oV HIN—
Bottom Cap
ReLFvvT
M2.9x 1.9mm
0O-Ring
oy
M12.5x 1.5mm
0O-Ring

ovvy

Adjustable Ring
BEEDN

CORRECT
I

5.8mmx 10.2mm
Ball Cap
R=ibFvv 7

INCORREC
FIEFE

to the left.

ER M DOBBHEGHEITTTEL,

or until all air bubbles have been removed.

ZEVWTTEL,

DEOFAIVHDRNTERZDHNEEDRRTY .

5.Fully tighten the cap and clean off any excess oil.

FryvTELODYEYFIFZEEDDHT. BhlA IV EEOTTEW,

- e
INCORRECT CORRECT
Q%=

TER
Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to leak out.

YavIRTa—Icyav oI YaAvF vy TERYHIFZ EE

LEOFAIVHRENE T . ZNREEDRKRTY.

Please pre-thread the ball end hole by using a M3 Screw.
I)AVFAIVEANDHIC. EIM3ZAIEYTY—IVEEST. —ER—IVF+ v TR—IUIc2 vy TLTLEEL,

1.Fully extend the shock shaft until piston is at the bottom of shock body,
while holding the shock upright fill shock oil to the level shown on the diagram

23w Iy v T RESIVT. ERAM VDY 3 v I RTA—DRETIELTTEL.
FEHILVav I Vv 7 bESIVT. a3 v I FAIVEERICRI DL SITEALTLIREL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
Dby INFEHNBLSIE. EX M VELTIBHLTTEL, KihEEDET.
3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
BEYavIYvy7bESIVT. ERM DY IV IRTADRETICLTTEL, LE
ThhE. YavIF IV EHAELTTEL. KiEBHh3E5E. 59<507avy

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
2av o) aAVF vy TERBIL. Y3 v IRT 4 —ICBYHFTTEL,

Shock Top Plastic Cap
PERM LS

Shock Silicon Cap

ili T+—L
TavovarvFev s

#350 Sliicone Ol
#350 UV FAIL

Upper Cover
Ty IN—HIN—

é\ Big Bore Damper Foam
By oRT Z VN~

-18 -




10. Oil Damper Assembly / &1 V5 2 I\—DH{FF

Aluminum Spring Base Cover 13mm (4)
FIVER T IR—ZH/IN\—13mm (4)

M1.4x 14 x20.5mm 5.25T
Spring (4)
AT (4)

M1.4x 14 x20.5mm 5.25T
Spring
ATUVY

@

Aluminum Spring Base Cover 13mm
TIWZR TV GN—=ZH/8—13mm

Assembled View
4037 [

Assembled View
Az hva

Assembled View
4A37 [N

-19 -




u ’ Watching the RC Unit Installation click here ‘

11. RC Unit Installation / RC. =y FOEIW{FLF

Servo Mount
BAG 8 Servo (Not Included) H—RIIV b

Y—RBBIEETNTEY FEA. )

M3 x 6mm Flat Head Screw (5)
M3x6mm 75w kAY FX71) 12— (5)

M3 x 8mm Flat Head Screw (3)
M3x8mm 75w Ay FX71) 21— (3)

M3 x 6mm Button Head Screw (1)
M3 x6mm RZ ANy KXo 1) 1—(1)

O:{W 4.8mm Ball Stud L=4 (1)
4.8mm R—JVAZ Y R L=4(1)
OE 3mm Flat Head Washer (2) R /w
3mm 735y bAY ET Y2 e =(2) Flat Head Screw 3mm Flat Head Washer
71 1111} 7Y NV FRTYa— 3Mm 75y bAy K7y p—
18mm Turnbuckle (1) /w'
18mm Z—>/\v )b (1) 4.8mm Ball Stud L=4 ~
4.8mm R—I)VA %y K L=4

8mm Servo Post
8mm Y —RKZX +

Antenna and Antenna Rod Head
TYTF&T7VTFOY RAYE

Servo Saver_ 23T
H—RKEA/\—23T

18mm Turnbuckle
18mm 22—\ )b
M3 x 6mm

Button Head Screw
REUAY FRT Y 1—

Antenna Post (1) — | —
TUTFRAN()

4.8mm x 16mm 4.8mm Servo Ball End
Ball Cap SR

48mm Y—RR—IVIVF

R=IbFrv 7

4.8mm x 16mm Ball Cap (1)

4.8mmx 16mm R—)bF v v 7 (1)
Antenna Post
Vi V.9

2.75mm
Assembled View
4.8mm Servo Ball End (1) #Hir M3 x 6mm —— l

48mm H—RR—=JbT> F (1)

Servo Saver_ 23T (1)
—REA4/\—23T(1)

8mm Servo Post (1)
8mm H—RKZ k(1)

Flat Head Screw '
7Y ANy FRY ) 1—

Servo Plate
Y—RKTL—F

M3 x 8mm
» Flat Head Screw 1
T7ZY Ny FR7YY1—

Servo Mount (1)
—RIo (1)

@€
Antenna and Antenna Rod Head (1)
TYTFF&T7TFAY FEAY F(1)

oS

M3 x 6mm
Flat Head Screw
72v Ay FRT ) 21—

Graphite Servo Plate (1) g
92774 bY—KTL—F (1) &5

-20 -




11. RC Unit Installation / RC. =y FOEIW{FLF

-

M3 x 6mm Button Head Screw (2)
M3x6mm REZUAY FXT ) 1—(2)

Double Sided Sticky Tape (1)
mE7T—7 (1)

Receiver

Ly—n—

(Not Included)
(HRICEEFNTBYELA. )

Double Sided Sticky Tape
mET—7

e

(Not Included)
HERIRETATVIEA)

M3 x 3mm Set Screw
M3x3mmty FRT 12—

48 Pitch 28T Pinion Gear
48Ey FBTEZF V7T

.

M3 x 6mm
Button Head Screw
REIANY FRTY 21—

ESC (Not Included)
ESC (BACFEEFNTHBYELA. )

Double Sided Sticky Tape
mET—7

Motor (Not Included)
E—2— (HRAIKEEENTEY ELA. )

-21 -




11. RC Unit Installation / RC. =y FOEIW{FLF

S

M3 x 12mm Button Head Screw (2)
M3x12mm RZ Ay KX 1) 12— (2)

N

M3 x 15mm Flat Head Screw (4)
M3x15mm 75w bAY FAT1) 21— (4)

O:

Battery Tray Spacer (2)
Ny F)—=FL—AR=%—(2)

Battery Tray Plate (2)
Ny FU—krL—=TL—F(2)

Battery Mount (2)
Ny FY—=IV k(2

Battery Lock (2)
NyF)—av 7 (2)

Battery Holder (2)
Ny FU—=FRIVE—(2)

M3 x 12mm

Battery Lock Button Head Screw
NyFy—avy REIANY FRTY 21—
d\ _—

NyF)—Ovy

Battery Tray Spacer

Ny TY—=FL—ZAR—H— \$

Battery Mount
Ny 7F)—=v7 b

Battery (Not Included)
Ny 7)— (BRITEEE
hTHBYELA. )

Battery Tray Spacer

Ny T)—hFL—ZAR—H—
Battery Holder

Ny 7U—KRIbHE—

Battery Mount
Ny TFY=I b+
Battery Tray Plate

Ny FU—rL—TL—t \'

Battery Holder
Ny F) =RV F—

Battery Tray Plate
NyFJ)—kL—=7L—F

M3 x 15mm
Flat Head Screw
TZy by FRIY 21—

Assembled View
AE YA

-22 -




u ’ Watching the Front And Rear Body Post Assembly click here ‘

12. Front And Rear Body Post Assembly / 70/ F & U7 R T

o

M3 x 8mm Flat Head Screw (6)
M3x8mm 75w kAY KXY 1) 21— (6)

C<

Body Clip (6)
Rr14—2Jv7(6)

Upper Bumper (1)
Ty IN—I\VIN—(1)

Bumper (1)
ININ—(1)

CEEXEXIITEEEIIITRG

Front Body Post (2)
7Y bRFA—KA(2)

Foam Bumper (1)
TA—=LINVIN—(1)

£F— KR F ORI

Front / 7OV

Front Body Post
707 bRTFA—RX b

|

~

Bumper

INVIN—
M3 x 8mm
Flat Head Screw
7Y Ay FRYYa21—

Body Clip
RF4—o w7

Body Clip
Rra—oUyv 7

M3 x 8mm
Flat Head Screw
TZY Ay FRY 21—

Upper Bumper
T YIN=INVIN—

Foam Bumper Ll LI
T+ —LINVIN— R

M3 x 8mm A‘

Flat Head Screw

77y Ay FRT ) 21—

-23.



A m—t

12. Front And Rear Body Post Assembly / 70Ok & U7 R 71— KA FOE T}

BAG 9

Rear B‘p_d‘y Post.
M1.6 x 5mm Socket Screw (4) UTRT 4 =KX
M1.6x5mmF v v TNy FXT1)1—(4)

Body Clip
RFa—oUvS
=
M2 x 9.8mm Pin (4)
M2 x9.8mm K=/ (4) —

o

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w Ay RAT 1) 21—
(Ev o34 XDER)(2)

o

Flanged Nut - 4mm (4)
75T Fy k-4mm (4)

C—<

Body Clip (4)
Rra—oUv7(4)

5mm Wheel Adaptor (4)
S5mm KA —=IVT7ETE2—(4)

xzxxeeerreeTTTYY)

Rear Body Post (2)
UT7RT 4 =R (2)

M2 x 9.8mm
Pin M1.6x 5mm
e~ Cap Head Screw

FrvIAYy FR7)a1—

M3 x 8mm
Flat Head Screw

oY ANy FRYY1—

(Ev 75414 XDERE)

Body Clip
RFa—=o)v 7

M2 x 9.8mm
Pin
(<%
M1.6 x 5mm

Cap Head Screw
FrvIny FRIYa1—

5mm Wheel Adaptor
s5mm KA —IVT7 AT 52—

Flanged Nut - 4mm
75>YF vy b -4mm

Note : Please repeat steps for Right Side assembly.

)

TERRAROMILIER Ty TR RLTEE WL

FinaI Assembled View
1"\\ II\H._L.

-24 -



13. Parts Include / ®HSalcZHB/IN—Y

#2000

Oil

#2000 Silicone Oil
#2000 )ALV

M2 x 9.8mm Pin (2)
M2x9.8mm > (2)

S

10T Bevel Gear 0.8 Pitch (4)
10TANILF770.8Ew F (4)

18T Bevel Gear 0.8 Pitch (2)
18TARRNIVFT708E Y F (2)

—s

Front Spool Outer Joint (2)

70V FRAT=IWTI2—=T a4k (2)

— 4

Differential Outer Joint (2)
TFITOER—=TI3147 ()

e

Front Spool Housing (1)
OV NRT=IVING TG (1)

o,

Bearing Holder-C (1) /D (1)
N7V GRIVE—-C(1)/D(1)

e

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w kAw RXZ ) 1—(4)

©

M3.5 x 9.5 x 0.2mm Spacer ( )
M3.5x9.5x0.2mm AR—1—

o

M5.1 x 15.4 x 0.3mm Spacer (2)
M5.1x154x0.3mm AXN—H— (2)

. )|
)

N
M10 x 15 x 4mm Bearing (4)
M10x 15 x4mm X7 1) > 5 (4)

38T Pulley (1)
38T 7—1—(1)

48 Pitch Spur Gear 78T & Gear Adaptor (1)
AN=FTFT7ET2—(1)

=

M3 x 6mm Button Head Screw (5)
M3 x6mm RZ ANy FX71) 12— (5)

O

P5 O-Ring (2)
P50U> %5 (2)

+

3.5mm Cross Pin (1)
3.5mm70OXE> (1)

*]

Gear Differential Gasket (1
F7TFI7ARTY (1)

e}

38T Gear Differential Cover (1
3TF77F7H1N\—(1)

Op

Gear Differential Housing (1)
FTTINTIVT()

Standard Hard Main Chassis (1)
XA v—(1)

-25 .




13. Parts Include / 83 5(c

SHBIN—-Y

BB o

M3 x 6 x Tmm Spacer (2)
M3 x6x Tmm AXR—H—

Ol

M3 x 6 x 2mm Spacer (2)
M3 x6 x 2mm AX—1— (2)

Ok

M3 x 6 x 3mm Spacer (2)
M3 x 6 x 3mm AN—1—

L
C—

Suspension Mount FR-RF (4)
wINL—=FSRTTV (4)

[ |

M3 x 38.5mm Pin (2)
M3 x38.5mm E> (2)

()

)

M3 x 42mm Pin (2)
M3 x42mm E> (2)

44mm Suspension Mount FF +0 (1)
44mm BRI L FFO(1)

43.2mm Rear Suspension Mount RR (1)
43.2mm Y73 AT~ RR(1)

a

5.8mm Ball Stud H=4mm (4)
5.8mmA—IVAZ v K K4mm (4)

Suspension Mount Nut Offset Omm (6)
HYRAIUV by bF 7€y F 0mm (6)

lIIIi'

Suspension Mount Nut Offset 0.35mm (2)
BRIV bFy A7y F035mm (2)

Suspension Mount Nut Offset 0.70mm (2)
YAV Py A 7€y F0.70mm (2)

Suspension Mount Nut Offset 1.05mm (2)
YAV MYy ATy F1.05mm (2)

Lower 0.5mm Suspension Mount Nut Offset Omm (2)
PRIV by b A7y b Omm-D0770.5m (2

Lower 0.5mm Suspension Mount Nut Offset 0.35mm-A (1) /B (1)
YAV bFY bF Ty F035mmA(1)/B(1)-E0770.5m

Lower 0.5mm Suspension Mount Nut Offset 0.70mm-A (1) /B (1)
YRRV by A TEY F0.70mmA(1)/B(1)-E770.5mm

Lower 0.5mm Suspension Mount Nut Offset 1.05mm-A (1) /B (1)
YAV My A 7€y F1.05mmA(1)/B(1)- B770.5mm

M3 x 8mm Set Screw (8)
M3x8mmEy F AT 21—

DR

4.8mm Ball Stud L=6 (2)
4.8mm R—JVAZ v K L=6(2)

8)

M1.6 x 5mm Cap Head Screw (4)
M1.6x5mm F+ v FAy FX5 11—

S

M3 x 6mm Flat Head Screw (10)
M3x6mm 75w kAY FXJ 1) 21—

O
5

Anti-Roll Bar Holder ( 2)
ARRESAHF—KRIVA—

-

Front Suspension Arm (2
787 FHRT—L( 2)

(4)

(10

i

Rear Suspension Arm (2)
V73 R7—L4L(2)

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm & L (2)

Midship Belt 279 (1)
Ty RIYINILE279(1)

TVYVYY

Midship Belt 354 (1)
Sy Ry IRV R 354 (1)

M6.1 X 7.5mm Post (2)
M6.1 X 7.5mm KX k (2)

s

M2.6 x 8mm Button Head Screw (4)
M2.6 x8mm RZ Ay FRXY 1) 21—

S

M3 x 6mm Flat Head Screw (16)
M3x6mm 75w kAY RA71) 12— (16)

e

M3 x 8mm Flat Head Screw (1)
M3x8mm 75w Ay RAJ 1) 21—

M3 x 15mm Flat Head Screw (2)
M3x15mm 75w bAY FX9 1) 1—

(4)

m

2

M1.6 x 3.5mm Cap Head Screw (4)
M16x35mmF+y TNy RRI 11—

L

4.8mm Ball Stud L=6 (1)
4.8mm R—IVRA%Zw FL=6(1)
L VA

4.8mm Ball Stud L=9 (2)
4.8mm R—JVX &Ry FL=9(2)

Ol

4mm Steering Flat Head Washer (2)
AMM ATTIVTTv v —(2)

(4)

-26 -




13. Parts Include / ®HSalcZHB/IN—Y

ol

M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm+v b (2)

O

M4 X5.6 X 1.1mm Spacer (2)
M4 X5.6 X 1.1mm AX—45— (2)

M3 x 6 x 2.5mm Bearing (2)
M3x6x2.5mmAN71) 5 (2)

Bearing Holder-C (1) /D (1)
N7 UG RIVE—-C(1)/D(1)

Bulkhead A (2)
NI~y KAQ2)

M4 x 7 x 2.5mm Bearing (4)
MAxX7x25mmAN7 Y5 (4)

M5 x 7 x 0.2mm Shim (2)
M5 x7x0.2mm & L (2)

M5 x 7 x 0.5mm Brass Spacer (2)
M5 x7 x0.5mm 75 ZAZAX—4— (2)

Motor Mount - Main (1)
D7E—Z2—<TUVFAQM)

Bulkhead B (2)
NI~y KB(2)

Steering Arm-L (1) /R (1)
ATFT7 VT 7—L-L(1)/R(1)

Steering Link (1)
ARTFT7I2TU>97 (1)

—d

Twist Bar 20mm (2)
WA X FIN—20mm (2)

M5 x 23.8mm Center Shaft (1)
M5x23.8mm 22—+ 7 (1)

Motor Mount - Rear (1)
D7E—2—<V7VFB(1)

T

M3 x 6mm Button Head Screw (18)
M3 x6mm RZ Ay RX71) 12— (18)

((punea

M3 x 1T0mm Button Head Screw (2)
M3 x10mm RZ ANy RX71) 21— (2)

o

M3 x 8mm Flat Head Screw (12)
M3x8mm 75w Ay FXI1) 21— (12)

QD
- W

Upper Linkage Mount (4)
TYIN—=UDr—I3 7k (4)

B T L A
L i1 |
P o

5.8mm Ball Stud (4)
58mm AR—JVAZ Y K (4)

@s

4.8mm Ball Stud L=4 (4)
48mm R—)VXZ v K L=4 (4)

Front Shock Tower (1)
Zarbtravo27—(1)

Rear Shock Tower (1)
D7avo27—(01)

Upper Deck (1)

m 7y IN—FTvF(1)

Ol

M3 x 6 x Tmm Spacer (12)
M3 x6 x Tmm AX—4—(12)

Of

M3 x 6 x 3mm Spacer (2)
M3 x6x3mm AN—H—(2)

Bulkhead Cover A (2)
INILIA~Y RAN—A(2)

Bulkhead Cover B (2)
NIV A~y FHIN—B(2)

-27 -



13. Parts Include / ®HSalcZHB/IN—Y

4.8mm Ball Stud L=6 (2)
4.8mm R—/LAZ v K L=6(2)

4.75mm Stabilizer Ball (4)
4.75mm A2 ES A F—KR—)U (4)

@)

4.8mm x 7mm Ball Cap (2)
4.8mm x 7mm R—)bF v v 7 (2)

Stabilizer Locker (4)
RRAESAHF—Oyh—(4)

M4 x 7 x 2.5mm Bearing (4)
M4x7x25mmAR71)>45 (4)

4.8mm x 16mm Ball Cap (4)
4.8mm x 16mm R—JLF+ v v 7 (4)

M3 x 3mm Set Screw (8)
M3x3mmEy FXT 1) 21— (8)

N
M3 x 10mm Set Screw (2)
M3x10mmLy F XTI 21— (2)

1.2mm Stabilizer (2)
1.2mm A2 ES 15— (2)

4.8mm Ball Stud L=4 (2)
48mm R—JVRA&Z Y K L=4(2)

4.8mm Ball Stud L=5 (2)
4.8mm R—JVAZw K L=5(2)

i
4.8mm Ball Stud L=6 (2)
4.8mm R—JVA & K L=6(2)

4.8mm x 12mm Ball End (8)
48mmx 12mm R—)bT > K (8)

4.8mm x 16mm Ball Cap (4)
4.8mmx 16mm R—)bF¥ v+ v 7 (4

or

Rear Upright (2)
D77y 724 5Q)

M3 x 3mm Set Screw (4)
M3x3mmEy FXT 11— (4)

M5.7 x 4.2mm Flanged Tube (4)
M5.7x42mm 75> Fa1—7 (4)

e

M3 x 8mm Button Head Screw (4)
M3 x8mm RZ Ay RRXT1) 21— (4)

M5 x 10 x 3mm Bearing (2)
M5 x 10 x 3mm X771 > 5 (2)

M5 x 10 x 4mm Bearing (6)
M5 x 10 x 4mm 77 1) >/ 5 (6)

0

4mm Universal Shaft Cushion (4)
Amm AZN—HIbo v T v 3 (4)

Knuckle Arm (2)
Ty IILT7—1(2)

———]

M3 x 16mm Pin (2)
M3 x16mm E> (2)

™ T

M3 x 19.5mm Pin (2)
M3 x19.5mm EZ (2)

18mm Turnbuckle (4)
18mm Z—>/\v 7 (4)

21mm Turnbuckle (2)
21Imm 2= IN\v 7L (2)

)| —oarsmvame @

SSK Driveshaft (2)
BALFZIvII%T ()

m

Universal Shaft - 34mm (2)
AZN=HIT v T b+ -34mm (2)

C-Hub-L(1)/R(1)
C-Hub Z1 (1)/A18] (1)

-28 -




13. Parts Include / 83 5(c

FHBIN—Y

BAG 7

#350 Silicone Qil
#350>)avF LIV

&

Aluminum Spring Base Cover 13mm (4)
TFIVERATY VI R—ZH/3—13mm (4)

W

M1.4 x 14 x 20.5mm 5.25T Spring (4)

o:

Big Bore Damper Foam (4)
EvIRTEVIN=T+—L (4)

0

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm R—JbF ¥ v 7 (4)

Shock Silicon Cap (4)
Yavyyyavxvyv TS 4

oD

Shock Top Plastic Cap (4)
2av I by TTSRFYIF vy T (4)

M3 x 23mm Shock Shaft (4)

e

2.5x 6 x0.4mm E-Ring (8)
25x6x04mmE! >4 (8)

M2.9 x 1.9mm O-Ring (4)
M29x1.9mmOYU % (4)

0-Ring Cover (4)
OV T HhIN—(4)

Shock Piston (4 Holes) (4)
2avIEX V@G R—I) (4)

M12.5 x 1.5mm O-Ring (4)

Oi

Bottom Cap (4)
RhLFvv 7 (4)

Ol

Upper Cover (4)
7yIN—HIN— (4

Ol

Adjustable Ring (4)
AIAEY VT (4)

0Oil Shock Body (4)

M1.4x14x20.5mm 5.25T X7 > 5 (4) M125x1.5mmO0Y > % (4) M3x23mm>av o+ k(4) FAIWYavIRT4—(4)
BAG 8 . . OE
M3 x 6mm Button Head Screw (3) 3MM Flat Head Washer (2)
M3x6mm RZ YAy FRATY21—(@3) MM 735y kAy FTv v —(2)

Antenna Post (1)
TUTFFERAR()

I

4.8mm Ball Stud L=4 (1)
4.8mm R—JVb A% K L=4(1)

4.8mm x 16mm Ball Cap (1)
4.8mm x 16mm K—)bF v v 7 (1)

e ]

4.8mm Servo Ball End (1
4.8mm H— /'J'\/'J'\—IIJI/ F (1)

@ iﬁﬁ%@%ﬁ@lﬁ,&

"’n. S

Graphite Servo Plate (1)
JZ774 MF—=KRTL—F(1)

Antenna and Antenna Rod Head (1)
TUTFT&TTFAY RAY R (1)

|

M3 x 12mm Button Head Screw (2)
M3 x12mmARZ Ay KXY 1) 21—

o

M3 x 6mm Flat Head Screw (5)
M3x6mm 75y kAY FA71) 21—

(2)

(5)

OF

Battery Tray Spacer (2)
Ny F)—FL—AX—H—(2)

Battery Tray Plate (2)

e

M3 x 8mm Flat Head Screw (3)

M3 x8mm 735w kAY RRXZ 1) 21— (3)

M3 x 15mm Flat Head Screw (4)
M3x15mm 75w bAY RRAY 1) 1—

18mm Turnbuckle (1)
18mm Z2—>/\v 7L (1)

(4)

Double Sided Sticky Tape (1)
@mE7r—7 (1)

A

Ny F)—rL—=TL—F}(2)

Battery Mount (2)
Ny TFU—=IT7>7 k()

Battery Lock (2)
NyF)—0wv7 (2)

Battery Holder (2)

—RIVE—=(2)

-29 -




13. Parts Include / ®HSlcZ&HB/IN—Y

BAG 8

= il
4y =D =D

8mm Servo Post (1) Servo Saver_23T (1) Servo Saver_ 25T (1 Servo Mount (1)
8mm B —RKKZX k(1) — R4 /\—23T(1) d‘t»r/\—ZST(U —RIU k(1)
M2 x 9.8mm Pin (4) l

M2 x9.8mm > (4)

M3 x 8mm Flat Head Screw (6) M1.6 x Smm Cap Head Screw (4)
M3x8mm 7Sy rAY RX& 11— (6) M1.6x5mm F+ v 70’\"/ RRO1)a— (4)

Body Clip (10)

RF 4 =51 v T (10) Flanged Nut - 4mm (4)

75V Fw b -4mm (4)

Q‘ -

5mm Wheel Adaptor (4) lBtj‘T?\eL(zT))
5mm KA —IVT7 HZ T2 — (4)
Front Body Post (2)

AV FRTA—KA ()

xxzxzeeerreerTTey

Cross Wrench (1) Rear Body Post (2)
J0ALYF M) UT7RT4—KRIXF(2)

M3 x 8mm Flat Head Screw (2)
M3x8mm 73w kAY FRJ 1) 21—
(Ev o4 XDER)(2)

Ugyr©

Upper Bumper (1)
7y IN—I\VIN—(1)

Ball Cap Socket (1)
R=IbFvvTVsy (1)

Foam Bumper (1)
P e NAVZACL)]

- 30-




M

DRIVER &R S AvTe 717 - 11 7 2020

FINAL POSITION (#5580 BEST LAPS (mimi%0
CIRCUIT (8% PYC

M Place (2 [Jindoor (z=m) Outdoor (51

W Track (5it) [V] Asphalt (E#%) [ ] Carpet (%)

M Traction @rgh) ] High &) Medium () [] Low ¢®)

141085 CAVENRADIONCON TROIBTOURIN GRFAR, M Track Condition (i3t [V]Flat (g8 [ Bumpy (ms#)

Spool (&)
|:|Gear (&%)
(hBRE/ER)
Wt/g

_° puddy
("R

(L) ANoOoYd

Wheel Hex ! Ride Height

5 mm oil (sﬂa»:f&)ﬁo BER) 2
Piston (Zm:) Camber Angle
2 3 @Holes () 2 °
1.7 mm

Sway Bar (F5iEi%)

: p—
:- Pring & ,) 1.3 mm
46 Blue -

— Droop (HE77)
Bladder Foam
Q GREETEERE4) 1.4 mm
Yes[ ] No[V] | Downstop

SUS. CENTER GARVITY Rebound (%) (45 1L PRAL)
E: [J45mm smnm 25 % mm
45mm [/]5.0mm .-
O Toe Angle (&f)

Notes (f##f)

1 _

shockabsorber ms |IEEGERL

Gear ,D'ff [ spool (=) Rolling Shim 12 o (RHhEE)
(2R ] Ol (iimE)
V] Gear (%) 0 mm 3 s 350 4.8 mm
5;75%/;5) Piston () Camber andle
° wi/g 2 3 @ Holes 2 °
Puddy SUS. CENTER GARVITY 1.1 _mm —_—
() FF [Jasmm [/]50mm —— Sway Bar (F5#512)
FR [J4s5mm [/]50mm ] Spring (3#3)
Blue 1.2 mm
D HEEITIZ
B!adde[ Ifoam roop (METR)
(hETEEE) 1.4 mm
Yes[ ] No[v] Downstop
Rebound (i (4% LLPR{L)
) 58 mm
25 % —_—
Toe Angle (Rf)
Notes (#if) o
2
A 1 2 3 4 5 N
Ul
WIDTH 28 WIDTH £i&
187 Imm 184 fom

WHEEL BASE

FRONT (3) REAR (#7)

225 mm | WEIGH 72389

(B&7k)

Tire Rush I Rush | Spur Gear (xw#@) 114 T 64 Pinion Gear (&) 28 T
Compound 4, I 40 | Motor (%) MAGNUM 4.5 Battery (®#) /P 6000 MAH
!n?:?a?rt 039M I 039M | ESC (m#®)  HWXRIO0 Stock Servo (fAfg)  Power HDR12
Wheel td I w0 | Body (=) Bulldog —~ I:..W‘lng (A8 . Std

Tire Treatment /- 1/3 I MGV3 | Final Drive Ratio (#tk) pl(Jr/Z;;Ion)X: 1"9) 1

@) WIHLO | (43 HWvIH |




DRIVER (E5)

V DATE e Ve
FINAL POSITION (#:254) BEST LAPS (:Ri%0)
CIRCUIT (#F8)
W Place (b [Jindoor (z=m) [] outdoor (z=5h)
W Track (5it) [JAsphalt (2#%) [ ] Carpet (#%)
M Traction @rgh) ] High &) [ Medium () [] Low ¢®)

141085 CAVENRADIONCON TROIBTOURIN GRFAR, M Track Condition (i3t [(JFiat @8 [ Bumpy (ms#)

WHEEL BASE
v /mm
FRONT @) REAR (&)
Tre I | Spur Gear (ki) T Pinion Gear (Tt T
gggﬁgound I | Motor (%) Battery (®it)
!;gﬁe):-rt I | ESC (=) Servo (fAMR)
Wheel I | Body (&) Wing (R#®)
(HE) —
Tire Treatment Final Drive Ratio (#5tt) ( Spur/Pinion x 1.9) : 1
(#K) ( )1

[ spool (ash) Wheel Hex } et v | Ride Height
T Oil GimE) (BEEE) mm
w []Gear (iast) 4
(hiRE/EE) Piston (%2) can&bbgg)ngle
o — Wt/g 2 3 4 Holes °
o _—
__ Puddy mm | —
z (R re—— Sway Bar (F5iEi%)
< - mm
: mm Sdde T Droop (HEf7iE)
adder Foam
@‘, mm — Q (HETER ) mm
h-l, -y : sl Yes[] No[ ] | Downstop
X SUS. CENTER GARVITY (4R 1L PRAD)
~ -
(et m FF [Jasom [Jsomm Rebound (3&it . mm
FR [J45mm [ ]5.0mm
[CJuow = = Notes (50 Toe Angle (5 f8)
mm T
Gear Diff 12 mm shock absorber gme |G EYRE L
S | o .
m e 0o U | Roling Shim ] Oil () (REIEE)
|:|Gear (=) s o 4 mm
(HRE/EE)
R Piston (&) Camber Angle
Wt/g 2 3 4 Holes (GHER)
m ° Puddy SUS. CENTER GARVITY mm =
() FF [Jasmm [Jsomm - Sway Bar (Ffgi%)
FR [Jesmm []50mm ) Spring (#3%) ’ .
~ mm
N
Rolling Shim Bladder Foam Droop (#EE1712)
N mm BELT TENSION ADJUSTMENT (TR ) nm
Yes|:| NOD Downstop
Rebound (i) (L)
% mm
- Toe Angle (®f8)
Notes (f&&f) o
A
I WIDTH 1§ WIDTH 2§
m /mm /mm
I
g




DRIVER (E5)

V DATE e Ve
FINAL POSITION (#:254) BEST LAPS (:Ri%0)
CIRCUIT (#F8)
W Place (b [Jindoor (z=m) [] outdoor (z=5h)
W Track (5it) [JAsphalt (2#%) [ ] Carpet (#%)
M Traction @rgh) ] High &) [ Medium () [] Low ¢®)

141085 CAVENRADIONCON TROIBTOURIN GRFAR, M Track Condition (i3t [(JFiat @8 [ Bumpy (ms#)

WHEEL BASE
v /mm
FRONT @) REAR (&)
Tre I | Spur Gear (ki) T Pinion Gear (Tt T
gggﬁgound I | Motor (%) Battery (®it)
!;gﬁe):-rt I | ESC (=) Servo (fAMR)
Wheel I | Body (&) Wing (R#®)
(HE) —
Tire Treatment Final Drive Ratio (#5tt) ( Spur/Pinion x 1.9) : 1
(#K) ( )1

[ spool (ash) Wheel Hex } et v | Ride Height
T Oil GimE) (BEEE) mm
w []Gear (iast) 4
(hiRE/EE) Piston (%2) can&bbgg)ngle
o — Wt/g 2 3 4 Holes °
o _—
__ Puddy mm | —
z (R re—— Sway Bar (F5iEi%)
< - mm
: mm Sdde T Droop (HEf7iE)
adder Foam
@‘, mm — Q (HETER ) mm
h-l, -y : sl Yes[] No[ ] | Downstop
X SUS. CENTER GARVITY (4R 1L PRAD)
~ -
(et m FF [Jasom [Jsomm Rebound (3&it . mm
FR [J45mm [ ]5.0mm
[CJuow = = Notes (50 Toe Angle (5 f8)
mm T
Gear Diff 12 mm shock absorber gme |G EYRE L
S | o .
m e 0o U | Roling Shim ] Oil () (REIEE)
|:|Gear (=) s o 4 mm
(HRE/EE)
R Piston (&) Camber Angle
Wt/g 2 3 4 Holes (GHER)
m ° Puddy SUS. CENTER GARVITY mm =
() FF [Jasmm [Jsomm - Sway Bar (Ffgi%)
FR [Jesmm []50mm ) Spring (#3%) ’ .
~ mm
N
Rolling Shim Bladder Foam Droop (#EE1712)
N mm BELT TENSION ADJUSTMENT (TR ) nm
Yes|:| NOD Downstop
Rebound (i) (L)
% mm
- Toe Angle (®f8)
Notes (f&&f) o
A
I WIDTH 1§ WIDTH 2§
m /mm /mm
I
g




Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

$
oy

gy
Ay
oy

ity
ttitels

it
it

®

3RAC-BE4816/V2  ¥310
4.8mm Ball End Sef -
16mm & 12mm /V2
48mmA—/L IV REy b
-16mm & 12mm/V2

3RAC-BE4816/V3
4.8mm Ball Cap Set
- 16mm_V3

48mm R—/LF vy Ty h
-16mm V3

¥250 3RAC-BS48RO/TE

¥680
7075 Aluminum 4.8mm Roll
Bar Ball (4pcs) - Teflon Coated
48mm7)b=a—)b/\—
-dpcs(F7OYA—T4VY)

3RAC-BS58H4/TE  ¥1530
7075 Aluminum 5.8mm Hex Ball
Stud H=4 (10 pcs) - Teflon Coated
707577)L=5.8mm HexR—)L A%
£4mm (10pcs) -7 7O A—F127

3RAC-BS4806/TE  ¥1530
7075 Aluminum 4.8MM Ball Stud
L=6 (10 pcs) - Teflon Coated
70757 )V Z4.8MM R— VA% Rk
6mm (10pcs) - 7 7O A—742%

3RAC-BS480975/TE  ¥1690

3RAC-DPO? ¥680

7075 Aluminum 4.8mm Ball Stud - Big bore piston

L=9 (10 pcs) - Teflon Coated
48mm7IVER—IVAR Yy R I

1.1x4

£9mm - 10pes(77 0> A—F 1 4) ﬁ/ TRTEVZ
X

4

o
Co
ce

cs

o

v

OO
OO
o

\

\
\
\%

3RAC-ER2506
E-Clip2.5x6x0.4
- 10pcs

E-71)w 7 2.5mm(AIE) x 6rm
(9442) x 0.4mm (B34) - 1082

¥150

3RAC-H2320/BK ¥760
Sanwa Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Sanwafi> 7| 77—[53.0mm

Ver. 2(0—RF77R~R—)LT

¥ RNERRIEH 20mm) - 75wy

3RAC-H2520/BK ¥760
Futaba Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Futabafi>>%7 )b 77— [x3.0mm

Ver. 2( —RFT7R~R—)bIT>
R7us R 20mm) - 75w

3RAC-NI30/BL
3.0mm Lock Nuts
(10pcs) -Black
3.0mmBvyFvh
(0fBAY) -TZv o

¥200

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(Spcs

)
P30-J>% (29X 1.9mm)
(5pcs)

3RAC-PS ¥250
P5 O Ring (4.8 X 1.9mm)
(Spcs)

P50-1)>% (4.8 X 1.9mm)
(5pcs)

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm RF—jLE>
- 51

®
©
)
o
0520
(€]
©
©
©

o)

©,
)
9620

/o)

02
9

©)9)

©
O,
©)

o
0

Q

7

O,

(OD@
9,
[©

O,

©
©o

©

®

Og
%)

o

\
\
\.

3RAD-SK10 ¥250
3Racing and Sakura
Sticker

3= VT &Y ISR
TYH—

3RAC-SWO3/V2  ¥610
Stainless Steel 3mm Shim Spacer
0.1/0.15/0.2/0.25/0.3

Thickness 10pcs each

ATVARF-I 3mmILAN -4-0.1/0.15
/0.2/0.25/03mm/E & 108 A

3RAC-SWO5/V2  ¥610
Stainless Steel 5Smm Shim Spacer
0.1/0.15/0.2/0.25/0.3mm

Thickness 10pcs Each

ATVVARF-Ib SmmIAAA -4-0.1/0.15
/0.2/0.25/03mm/E & 104 A

3RAC-TEOO1 ¥310
Super Strong Mounting
Tape 100 x 25mm (4pcs)
BOmET—7

100 x 25mm(4pcs)

3RAC-TR321

64 Titanium 3mm
Turnbuckle - 21mm (2 Pcs)
64F2>3mmAR—>
INvZ)b - 21mm(2pcs)

¥430

3RAC-TR328
64 Titanium 3mm
Turnbuckle - 28mm (2 Pcs)
64F 2> 3mmAR—>
JNw7)b - 28mm(2pcs)

¥430

3RAC-TR332
64 Titanium 3mm
Turnbuckle - 32mm (2 Pcs)
b4F2>23mmBE—>
I\ - 32mm(2pcs)

¥540

é&

6{?

13
go
oS

3RAC-WC3/BK ¥370
Aluminium M3 Countersink
Washer (10 Pcs) - Black

AL M3 M7y¥4-( 10Pcs)
ISy

3RAC-WF305/BK ¥370
Aluminium M3 Flat Washer
0.5mm (10 Pcs) - Black
M3 x0.5mm 7)V=Tvv
—(10Pcs ) - 72w

3RAC-WF310/BK  ¥370
Aluminium M3 Flat Washer
1.0mm (10 Pcs) - Black

M3 x 1.0mm 7)V=T v+
—(10Pcs)- 75wy

3RAC-WF315/BK  ¥370

3RAC-WF320/BK  ¥370

Aluminium M3 Flat Washer Aluminium M3 Flat Washer

1.5mm (10 Pcs) - Black
M3 x 1.5mm 7)b=T vy
—(10Pcs)- 7wy

2.0mm (10 Pcs) - Black
M3 x2.0mm 7)V=T vy
—(10Pcs)-TSvy

3RAC-WF325/BK ¥370
Aluminium M3 Flat Washer
2.5mm (10 Pcs) - Black
M3 x2.5mm 77)V=Tvv
—(10Pcs ) - 7Zwv%

3RAC-WF330/BK ¥370
Aluminium M3 Flat Washer
3.0mm (10 Pcs) - Black
M3 x3.0mm 7Ib=T v+
—(10Pcs ) - 7oy

O
O

©
©

o

oo

Oo
Oo
Co

Qo
o

3RAC-WF335/BK ¥370
Aluminium M3 Flat Washer
3.5mm (10 Pcs) - Black
M3 x3.5mm 7Ty
—(10Pcs ) - 7owv¥

3RB-6700-72/2  ¥190
Double Metal Shield Bearing
10x 15 x4 mm (2 pcs)

10x 15 x4mm Z7 )L A2 )L
2= IVRRT 1) (2pcs)

3RB-6700-22/10 ¥750
Double Metal Shield Bearing
10x 15 x4 mm (10 pcs)

10x 15 x 4mm A7)V A2
2 —)b RR771) >4 (10pcs)

3RB-MR74-71/2 ¥170
Double Metal Shield Bearing
4x7x25mm (2 pcs)
4x7x25mm AT IVARIL
2= IVRRT1)> %5 (2pcs)

3RB-MR74-2Z/10 ¥680
Double Metal Shield Bearing
4x7x2.5mm (10 pcs)
4x7x25mm AT VAR
> — )V RR71) >4 (10pcs)

3RB-MR85-2Z/W3/2  ¥250
Double Metal Shield Bearing
5x8x3mm (2 pcs)

LT IWARIV—)V RNTY)
%7 5x8x3mm EAY)

3RB-MR85-2Z/W3/10 ¥990

Double Metal Shield Bearing
5x8x3mm (10 pcs)

LTI AZIV—)VRNT)

> 5x8x 3mm (10f8AY)

i
i
171

i

it

3RB-MR105-2Z/2 ¥160
Double Metal Shield Bearing
5x10x 4 mm (2 pcs)

5x 10x 4mm 27 )V AR
=)V RXRT UV (2pcs)

3RB-MR105-22/10  ¥660

Double Metal Shield Bearing
5x10x 4 mm (10 pcs)

5x 10x 4mm Z 7L A2
=V RRT)>F(10pcs)

3RB-MR1052Z/B3/2  ¥190
Double Metal Shield Bearing
5x10x 3 mm (2 pcs)
5x10x3mm # 7L AZ )L
=V RRT T (2pcs)

3RB-MR10577/B3/10  ¥990

ST-025 ¥610

Double Metal Shield Bearing Tool Set Service Pack

5x10x3 mm (10 pcs)
5x10x3mm 7))L A&V
=)V RRT > F (10pcs)

For 1/10
1/1047—H
Y—bevh

TS-SBS306

M3 x 6 Button Head
Hex Socket (10pcs)
M3 x 6 RFARZIAY R
A7) 1—(10fAAY)

¥200

TS-SBS308 ¥200
M3 x 8 Button Head

Hex Socket (10pcs)

M3 X8 RFAREIAY R
A71)2—(10EAY)



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

ﬂ%ﬂ‘:

i

iith

44
villy

i
il

) {
)t
7'1"‘7

1

1Y

¥
™

TS-SBS310 ¥200
M3 x 10 Button Head
Hex Socket (10pcs)

M3 x 10 RAREZIAYF

TS-SBS312 ¥200
M3 x 12 Button Head
Hex Socket (10pcs)

M3 x 12 RBREZIAYEF

TS-SFS205

M2 x 5 Flat Head
Hex Socket (10pcs)
M2x 5 RBT7 Y Ay R

¥200

TS-SFS207

M2 x 7 Flat Head
Hex Socket (10pcs)
M2x7 75A7 5y by R

¥170

TS-SFS306 ¥200
M3 x 6 Flat Head

Hex Socket (10pcs)

M3x 6 75AT Ty by R

TS-SFS308

M3 x 8 Flat Head
Hex Socket (10pcs)
M3 x 87587 YR

¥200

TS-SFS310

M3 x 10 Flat Head
Hex Socket (10pcs)
M3x107RAT7 Y by K

¥200

A71)2—(101EAY) A7) 21—(10{EAY) A7)2—(10{EAW) A7Ua—(10/AY) A7 )2—(10/AY) A7Ua—(10EAY) A71)a—(10fEAY)
I 8 8 l' l' l
l l l es s ..l:l oo 8.0 (HH |
TS-SFS312 ¥200 TS-SFS315 ¥200 TS-SS3025 ¥250 TS-SS303 ¥230 TS-SS304 ¥300 TS-SS306 ¥230 TS-SS410 ¥340
M3 x 12 Flat Head M3 x 15 Flat Head M3 x 2.5mm Set Screw M3 x 3mm Set Screw M3 x 4mm Set Screw M3 x 6mm Set Screw M4 x 10mm Set Screw
Hex Socket (10pcs) Hex Socket (10pcs) (10pcs) (10pcs) (10pcs) (10pcs) (10pcs)

M3x 127575y by R
271)1—(10{EAY)

M3x 158877V YR
A71)a—(10BAY)

M3 x2.5mm tv bR
21— (10AY)

M3 x3mm v hRT1)1—
(T0AY)

M3 x 4mm Yy b RT 21—

M3x 6mm v bRX7) 21—

M4 x10mm & hR7) 31—

9.
9o

9
~

(T0AY)

(T0AY)

(10AW)

SAK-A505B ¥1020 SAK-AS509 ¥850 SAK-A527 ¥2030 SAK-A529/A ¥510 SAK-A529/B ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340
Upper linkage mount for  Stabilizer Locker for Bulkhead For Steering Post For Steering Spacer Mé x 5 x 2.8 Nut For 4mm Steering Flat Head
Sakura Advance Sakura Advance Advance 2K18 Advance 2K18 M4x5.6x1.1 Advance 2K18 Washer(specially)

Sakura Advancef Sakura AdvanceFd ADVANCE 2K18 EVOH ADVANCE 2K18 EVOF ARTTIVGANR—H— ADVANCE 2K18 EVOA Amm A7 7T Ty b
TyN=UVr—Iov b RRESAHY—Ovh— NIVIAY R AT TG KRR M4x56x1.1 M6x5x28 7+ bk Ay RTvY v —(ERR)
SAK-A530 ¥1690 SAK-A537 ¥680 SAK-A538 ¥3390 SAK-A538/BK ¥510 SAK-A538/BU ¥510 SAK-A538/CL ¥510 SAK-A538/GR ¥510
Bulkhead Cover Battery Tray For M1.4x14x20.5 M1.4x14x20.5_4.25T M1.4x14x20.5_5.0T M1.4x14x20.5_6.5T M1.4x 14x20.5_525T

For Advance 2K18 Advance 2K18 Spring Set C3.40 (2 pcs)_Black C2.95 (2 pcs)_Blue C2.40 (2 pcs)_Clear C2.80 (2 pcs)_Green
ADVANCE 2K18 EVOH ADVANCE 2K18 EVOH M1.4x14x20.5 M14x14x20.5_425T A7 M14x14x205_50TR7 M1.4x14x205_50TR7  MI1.4x14x20.5 5251 R
IV RAN— Ny F)—hL— ATy b U2 (BA)-TZvy U2 ({BAY) -FW U2 (A{BAN) - 707 U2 (2BAY) - 71—
SAK-A538/GY  ¥510 SAK-A538/OR  ¥510 SAK-A538/PU ¥510 SAK-AS538/RE ¥510 SAK-A538/WH  ¥510 SAK-AS538/YE ¥510 SAK-A541 ¥1350

M1.4x 14 x20.5_6.25T
C2.50 (2 pcs)_Grey
M1.4x 14 x20.5_6.25T 27

M1.4x14x20.5_5.5T
C2.75 (2 pcs)_Orange
M1.4x 14 x20.5_5.5T 27

M1.4x 14 x20.5_4.5T
C3.25 (2 pcs)_Purple
M1.4x14x20.5_45T 27

M1.4x14x20.5_4.75T
C3.10 (2 pcs)_Red
M14x14x20.5_475T R

M1.4x 14 x 20.5_6.0T
C2.60 (2 pcs)_White
M1.4x14x20.5_575T A7

M1.4x 14 x20.5_5.75T
C2.70 (2 pcs)_Yellow
KIT-ADVANCE 218

7075 FR-RF Suspension
Mount For Advance 20
Advance 2077 /L=

UVT (2f8AY) - T L— VT (2BAY) - ALY YT EAY)-I\=TIL UV EAY) - Ly UVT EAY)-1zA IAVI%7%aNaN 7075 FR-RFHF AR T b
@
; | o
Soe W, & @)
o @ @ y
0,0 & y
e 2@ v
o0 O o) ~
L]
3 Vg || @ o o >
® v
SAK-A545 ¥850 SAK-A546 ¥4400 SAK-AS546A ¥1700 SAK-A546B ¥1020 SAK-A546C ¥1020 SAK-A552 ¥1020 SAK-A555 ¥1690
Suspension Mount Nut Big Bore Aluminum Oil Low Profile Bigbore Main  Upper Cover For Damper Bottom Cap 7075 Aluminium Steering Link PULLEY For
For Advance 20 Damper Set Body (16mm) For SAK-A546  SAK-A546 For SAK-A546 For KIT-ADVANCE FF21 Advance 20M
Advance 20F3 Advance 20fE w7 RT7 7 SAK-AS46MOTTOT7AILE SAK-A546F SAK-A546F84 >/ 1 \— KIT-ADVANCE 21£870757  Advance 20MF3
ATV Rk WEFAWEY =yt VIRTEANZIVIRTA— Fy)\—HN— RELFvyT WERFTIIUVY T—1)—



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

/{,t'

S,

>
&

SAK-AS557 ¥1020
Twist Bar 20mm For
Advance 20M

Advance 20MA

SAK-A559 ¥510

SAK-A561/V2  ¥1690

Differential Bearing HousingGraphite Battery Tray

For Advance 20M
Advance 20MB T 77

For ADVANCE Ver.2
ADVANCERY Z771

SAK-A567 ¥2710
38T Gear Differential For
KIT-ADVANCE 21M
KIT-ADVANCE 21MA

SAK-AS567A ¥680
38T Gear Diff Housing
For KIT-ADVANCE 21
KIT-ADVANCE 218

SAK-A567B

38T Spool Pulley For
KIT-ADVANCE 21M
KIT-ADVANCE 21MJH

¥680

SAK-A567C ¥850
Differential Outer Joint
For KI-ADVANCE 21M
KIT-ADVANCE 2TMA

WA ZR/A—=20mm UITINGTVYT Ny 71)—kL— Ver2 F7 77387 FTTIINGIUY38T 3TAS =)V S =1 — TITIE—=I34(4 Vb
SAK-A567D ¥340 SAK-A568 ¥2370 SAK-A568A ¥1690 SAK-A573 ¥2370 SAK-A573A ¥1690 SAK-A574 ¥1690 SAK-A575 ¥850

Gear Differential Gasket
For KIT-ADVANCE 21M

Front Spool Housing For
KIT-ADVANCE 21M

Front Spool Outer Joint
For KIT-ADVANCE 21M

Aluminium Motor Mount
For KIT-ADVANCE 21M

Aluminium Spur Gear
Mount

Wipers Arms 16.5mm
For KIT-ADVANCE FF21

Lay Shaft M5 x 23.8mm
For KIT-ADVANCE 21M

KIT-ADVANCE 2TMA KIT-ADVANCE 21ME 7[> KIT-ADVANCE 21MA~Z 0> KIT-ADVANCE 21MA 7)1 KIT-ADVANCE 21MMA KIT-ADVANCE FF21J(] KIT-ADVANCE 2TMA
HRrv RNy R FRT=IVINDD VY FRT=IWTI2—I3(k SE—2—TVH AN=FTI IV b 16.5mm VA /8=7 =L\ M5 x23.8mmL A<+ 7 b
SAK-AS75A ¥680 SAK-A576 ¥760 SAK-A580B ¥680 SAK-AS583 ¥1690 SAK-U122D_V2 ¥340 SAK-M4P02 ¥680 SAK-M4P02G ¥710
Lay Shaft Spacer Rear Belt S3M279-3 Stabilzer Ball Cap Set Aluminum Tranmission Ball  4MM Universal Shaft Front Suspension Arm For ~ Graphite Composite

M5 x 7 x 0.5mm For KIT-ADVANCE 21 For KIT-ADVANCE 21 bearing housing_C_D Cushion 3RACING SAKURA M PRO  Front Suspension Arm
M5x7x0.5mmL A<+ KIT-ADVANCE 21/ KIT-ADVANCE 21 HRZEZ 7IVEbZVAIvayR  AMM IZN\—H)Lv 3RACINGH 2 SM 70 A TAYVMFRT =L
TRAR—H— Y7L FS3M279-3 AHP—R—IbFry Tyt —IWRNTUVINIDIVY  Thyviay TaVMFRT— L (FZ774 MEGMEIRA)
SAK-M4P03 ¥680 SAK-M4P03G ¥710 SAK-M4P11 ¥680 SAK-M4P12 ¥510 SAK-M4P13/V2 ¥680 SAK-M4P14 ¥680 SAK-M4P16 ¥680
Rear Suspension Arm For ~ Graphite Composite Composite C Hub For King Pin Post For Knuckle Arm For 3RACING Rear Hub Carrier For Stabilizer For 3RACING
3RACING SAKURA M PRO  Rear Suspension Arm 3RACING SAKURA M PRO  3RACING SAKURA M PRO SAKURA M PRO Ver.2 3RACING SAKURA M PRO  SAKURA M PRO
3RACINGHZZMT7OMA UTHRT—L1 3RACINGY Y ZM 7O A 3RACINGZ M7 OA 3RACINGH Y ZM 7O 3RACINGHZSM 7 OA 3RACINGHY Y SM 7O
UTHRT7—L (2774 MEEMIERA) OV RIVEONT FUUEVRI Fv I IV7— L5 Ver.2 DTZINTFv)T AZESAHY—
SAK-M4P17 ¥2540 SAK-M4P18 ¥2540 SAK-M4P20 ¥420 SAK-M5PO1 ¥1690 SAK-M5P02 ¥5080 SAK-M5P02AL  ¥7100 SAK-M5P03 ¥1690

Aluminum C Hub For
3RACING SAKURA M PRO
3RACINGY Y ZMT O A
TIVECONT

Aluminum Rear Hub
Carrier

3RACINGHZZM 7O/
TIWVZUTINT Fv)T

Outer Pin Set For 3RACING
SAKURA M PRO
3RACINGHZZMT O
ToR—EVRY b

Front Suspension Mount
FF 44mm For M5 PRO
M5 PROAZ B> FFA
> FF 44mm

Graphite Main Chassis
213-218mm For M5 PRO
M5 PROBY Z 774 b XA
2w —(213-218mm)

2mm Aluminum Chassis
213-218mm For M5 PRO
M5 PROR7 IVEAA V2% M5 PROBUTH ARk

—(213-218mm) - 2mm[Ed+

Rear Suspension Mount
RR 43.2mm For M5 PRO

RR 43.2mm

/

SAK-M5P04 ¥5080
Graphite Main Chassis
223-228mm For M5 PRO
M5 PROFY S 774 b XA
23— (223-228mm)

SAK-MSPO4AL  ¥7100
2mm Aluminum Chassis
223-228mm For M5 PRO
M5 PROF7ZIVERA Vv
—(223-228mm) - 2mm/Ed»

SAK-M5P0O5 ¥1350
Front Graphite Shock
Tower For M5 PRO

M5 PROFHZHY NS 7
7ARIVIRT—

SAK-M5P06
Rear Graphite Shock
Tower For M5 PRO

M5 PROFYZ 774 T
¥avyRrI—

¥1690

SAK-M5P0O7
Graphite Upper Deck
213-218mm For M5 PRO
M5 PROFYZ 774 R 77y
IN—=7Fv+(213-218mm)

¥2030

SAK-M5PO7A
Graphite Upper Deck
223-228mm For M5 PRO
M5 PROFYZ 774 b7y
IN—TF(223-228mm)

¥2030

SAK-M5P08
Graphite Rear tail
Stifferener For M5 PRO
M5 PROFY 774 b
V7 T—IVAFITF—

¥2030



Spare Parts & Optional Parts / AN7IN\—"Y & A7 aFIvix—Y

SAK-M5P0O9 ¥3050 SAK-M5POZA ¥1010 SAK-M5P10 ¥510 SAK-M5&P12 ¥760 SAK-MS5P13 ¥760 SAK-M5P14 ¥420 SAK-MS5P15 ¥2030
M5 Dynamic Swing M5 Dynamic Swing Rear Upper deck S3M333 Belf S3M354 Belt M3 x 42 Rear suspension  Graphite Battery Tray
Shaft For KIT-M5 PRO Shaft 28.5mm Mé x 22mm Post For KIT-M5 PRO For KIT-M5 PRO Pin For KIT-M5 PRO For KIFADVANCE M5 PRO
KIT-M5 PROBBAAF 3wy 285mmAAFZvIRA M6 x 22mm 7777 KIT-M5 PROA KIT-M5 PROF KIT-M5 PROJH KIT-ADVANCE M5 PROA
RAZN=H)L¥TH I vTh IN=TVFRAL ~NJL hS3M333 ~NJb hS3M354 M3x42mm U7 IRy IZT7A M\ T )= —

y.a A== H o

1% 7 1‘:’

SAK-M5P16 ¥2030 SAK-MS5P17 ¥510

Servo Mount For
KIT-ADVANCE M5 PRO
KIT-ADVANCE M5 PROF
H—RIIVb

Foam Bumper For
KIT-ADVANCE M5 PRO
KIT-ADVANCE M5 PROF
DL AT




| |
o1z |ocz |eee |L2e 0072
61C [ecc [oce [oec 0052
ez e ;e [eee 00°9L
2z |6z e i 0022
52T 0082
1T 0067
7eT 0008
X3 0018
vz 0028
&3 00°€8
Ei&d 0078
Ea3 e 0058
vST 8Y'E 098 | Z
EX [ese wz | O
52 6l |eec [pec X 0% | o
09 Z8eC |82 [e6¢ 05°¢ 53 068 |
€92 S§C |06C |56 v5c 86t |0 W06 | o
B IES 207 [erv |eev 0016 |
55 ; v [0y |oov |lew 0026 | O
53 Ty [V |ery |esv 006 | =
53 i i a2 0076 | O
o e 2 0056 | L
Vev [ovv |95 0% | O
65V _[05v [1o 05| O
v [vsv |99 0086 uﬂd
N G A 0S 0066
i _mw.q 53 9IS |r65 00°00% mu._
57 [pov |08 Z85 009 |69 wor| o
15V _[eLv_[sev 785 (909 |sz9 |ov9 war| 7
v |LLv_[eev €65 [209 169 [259 |59 00°E0%
OI7 [cev [vev 565 (819 |69 [659 [189 |907 Q070L
SIv |87 |6 [c09 [ce9 [wws [599 [e89 [erz leez 00501
08% [l6v |05 0r9 [6z9 [059 [129 169 [6VZ |ovs |siz 00°501
[CEa ESa B 519|569 |96 [8L9 [10Z |92 [e5Z |esZ |ers 00201
[687 [0S [ers Zc9 [v9 [c99 |9 [s0Z [ecZ [09Z [68Z |18 |sss 00801
67 |05 [9rS 529 |79 [899 [069 [vvZ |ovZ |97 |67 |28 |co8 |00 00601
B [ors [2S €69 [659 [v29 |69 [12Z [ovZ [vLZ |08 [ot8 |28 |606 056 Q0011
705 [ |ies 560 [659 [089 [e0Z |Z2Z [eSZ [w8Z [vve [we [6L8 |2v6 |es6 [vo0r 00TTL
705 [6rs [ees [5vS [c99 [989 [60Z [reZ [09Z 5 [158 |88 [5¢6 |96 [erol [vooL 00T
s |25 |65 5 [1Z9 [e69 [orZ [ovZ |97 [s67 558|568 [c66 |96 [c20L [proL 0T L) 00°ELL
187 |c6v [0S [ors [ecS |evS |99 [025 [o8G [c00 [6b9 [Z£9 [959 |20 [66O [ccL |ZvL |vIL [c08 [cc® [098 [e06 [cv6 [G86 [1E0F [e80L [0CT [e0ck |00FIE
00'SG | 0079 | 00°€9 | 0029 | 00+ | 00100 | 00°63 | 00°65 | 00'ZS [ 0095 | 00'GS | 007G | 005 | 002G | 00'FG | 00°05 [ 00'6Y | 008 | 00Z | 00O | 00°G¥ | 00wy [ 00°€v [00°Cy [00'Fv | 000 | GO6E | 00°E | 00'ZE | 00'GE [ 00'SE | 00VE | 00EE | 00°2E | 00°FE | 00°0E | 00'6C | 00'6C | 00ZZ | 009 | 00SE | 007 | 00°€C | 002Z | 00°F€ | 000 | 00°6F | 00°6F 061
dVv3O NOINId HOlId ¥9 40 'ON oney
12T |leC |9eT |Ob'C |Sv'C |LGC |9S5°C (29T ([89C |pLC |08C |/8C |S6C |20t |OL'E 29
0e€'C |S€C |6eC |vp'C |6v'C |SSC |09C (99C [2LT |8LC |98C |C6C |66'C |0t |SL'E [¥CC €9
Ye'C |8€C |ev'C |8v'CT |€SC |6SC |¥9C [0LC [9LT €8T 06T |/6C |POE |CL'E [0CTE |6CE |8EE 79
8€°C |C¥C |L¥T |2SC |LSC |€9C 89T (pLC ([L8C |/8C |v6C |LOE |60C |LL'E |SCE [¥EE [ebe |eS€ m.m_ =
lv'e |9v'C |lSC [99C |[l9C [L9C |€LC |6LC |S8C |C6'C |66'C |90'€ [FlL'E€ [2Z€ |0EE |B6EE |[BF'E |8SE |69°C 99 0
Sb'C |06C |8G°C 09T |S9C |[LLT |LLT |e8C |68C |96°C |c0€ |oL'E [8L'€ [9TE [s€€ |¥p'e |¥SE€ |[P9€ |[vL'E |[98°¢C 19
€SC |8SC |v9C |69C |SLC |l8C (/8T |(¥6'C |0O'E |80°C |GL'E €T |lee |ov'e [6¥'E [6SE |69€C |08E |C6BE VOV 89 O
29'C |89C |€LC |eLT |s8C |LeT |86°C |[SO°C (ZL'€ [o2c |82'c |9¢€ [sv'e |pbse |P9'C [SL'€ (98°€ ([L6C |OLV [€CV 69 M
1T |LLT |€8C |68C [96C [20€ |60€ |LL'E |PCE [ee€ [p'E [0GE |6GE |69€ |08C [L6'E €0V [9LY |62V |EvV 0L W
18'Cc |/8C |e6C [00€ [Z0€ |pL'e |lZe |62 [L€€ |9v'e |SS€ [S9€ [SL€ |98€ |L6'€ |60V |V [S€Y [0SV [S9OV 74 o
L6C |[L6C |¥0€ |LL'E |8L'E [9C€ |[vEE |Zk'e |LGE [09€ |0oL€ |08'€C |[Lee |[2COv |[SL¥ |8C¥ [L¥'vy |9V |CLY |68'% cL ”—
c0e [80°E [SL'E |eTe |0ee |8€€ [Lpe |96 |99'€ [SL'€ [98'€ |96°€ |80V |0CY |€€Vv |Lbv |29V |8LV |96V |PL'G €L o)
cl'e |[oce |LZ€ |see |ev'e g€ [L9t |0L'€ (08'€ [I6'€ |20V |viv |9¢¥ |eeV [¥S¥ [69F [S8'V [20'G |LZS |IPS V. T
vZ'e |lEe |6€€ |[8F'E |9G°€ |G9C |GL'€ [98€ [96°€ |0V 6LV |CEV |SPv |09V |SLV [L6'v [60'G |8C'S |8¥'G |0L'G GL n
oc’e |y’ |€G€ [19€ |0L€ |08'¢ [0oBE [0V €LY |SCY |8cv [LSY |99F |18F |86v |9L°'G [S€G [SSS [8L'S [209 9L o
8y'c [/5'¢ |99'€ |GL'€ |S8'C |S6'C |90V 8LV [0€V |e¥'V |LSV |2V |88F |¥O'S |€TS [CP'S (€9 |S8'G |0L'9 [9€9 1L Cc
lo'e |LL€ |08t |o6'E [LOV (CL'vy |€C¥ |9€¥ |6¥'v €9V 8LV |¥6F [LL'G [62'G |6F'S |0L'S [€6'G |8L'9 |¥P'O [PL9 8L H
gL'e (s8¢ [s6'€ |90V |LLv |6ZY |y |SSV (69 |¥8F |00G |8L'G |9€'S |9G°S |G (009 [SC9 (€S9 |289 |SLL 6. 9
06'c [00v |V |22V |veV |y |9V [SLV |06V |06 |V2'S |ev'S |€9G |S8'S [809 [€€9 (199 |69 |¥CL 094 08 m
GO0y |9l |8C¥ [Ov'¥ [eS¥ |99F |L8F |96'v |E€L'S |le'S |0S'G [0LG [26'S |9L9 |[L¥'9 (699 |00°L |ee’L [0L°L |OL'8 18 V
gy |eev [shv [8SV |2y |48F |€0'S |6L'S |Z€G |96 [LLG [66'G €29 |6V'9 |LL'9 |80°L vl [6L°L (028 [99°8 28 A
8ey |lSVv |VOv |8L¥ 6% (60 ([9C¢S (WS [€9G |¥8'G |09 |l€'9 /69 |98°9 [LL'L [ISL |68, |0€8 |9L'8 |8C6 €8
oGy |69 |¥8Y |66 [SL'S [2€'S [06°G [0LG [16G |PL'9 [8€9 (S99 ([¥6'9 |GCL |09°L [86°L [Ob'8 [/88 |BE6 |86'6 8
SLv (68 |S0G |LZ'S |8€'S |GG |LLG (86 [LCc9 |9k9 |eL9 [20L |ve'L |69°L 808 [0S8 /68 [0S6 [60°0L |ZL0L g8
as 1S 0S 6y 8y Ly oy Sy 144 114 t44 34 oy 6¢ 8¢ YA o€ e 123 €e € e 0e 6C 8¢ Le 9C 14 144 €C 44 %4 0C 6l 8l Ll 9l 1% 06°}
dV3O NOINId HOlld 8% 40 'ON oney

— £ RAANLFAILILL

(0dd SW IDNVYAQY ) / Mey) oljey Jeadn jeul (

0dd SW IDNVAQY)



=D £ ¥ —J T \[y
| AN VA I I IR ]

VWA na G grcasii

Copyright © 2020 World Space CAD Industrial Co., Ltd./ EE#EE5 k8 5



